N—=IT o

DT6_8924 PARTS BOOK

EYUHUBRIEH _SEREI
THREE NEEDLE FEED OFF THE ARM DOUBLE CHAIN STITCHER




* kot e

CONTENTS B b=/ <4

MISCELLANEQUS COVERS(1) = = = = = » = « « = = &« HA—BFA) = = e e e e
174 ” (2) ------------ " (2) .........
MISCELLANEQUS THREAD EYELETS = = = = = = « « « . REBAR - - s s e e s
MISCELLANEOUS BUSHINGS & EYE GUARD - - - - - - = Ty aRU7AH—FBEE - - -
CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM - « - S v D FRUSGHIEREE - - - « - -
PRESSER FOOT MECHANISM = = = = « « « = = = = = « TR - - - - - . 0 a e
FEED ROLLER MECHANISM(1) « = = = « « = « &« . & EYO—SEEN) - -« - ..
" " (2) « = =« = & 4 a4 . s ” () « = = s e ..
LOOPER DRIVING MECHANISM = « « = « « « - -« . . . JU— BB - » - 0 v e a0
FEED DRIVING MECHANISM = = = = = « = = = = « = = EUBE - - - - - e ...
FEED DRIVING CONTROL MECHANISM - = = = = « » . & EVAEBEE - - - - -
LUBRICATING MECHANISM = = « = = = « = = = o« « . W - - - - . . o ...
MISCELLANEOUS FOLDER » = = = = = = = = 2 = = = & EFEER + » - - s n e e e
DT6-B324-01F EXCLUSIVE PARTS = = = = « = = « - . SIETINERBR - « - - - . -
SET STYLE PD-C EXCLUSIVE PARTS(1) = = = = « = & PD-CEHEASPHR ) « = =« = = .
” ” () « =« = = = &« . 7, () = « = =« « & ..
” " (3 = = = = = « & " (3) =~ = = « « 2 v
THREAD STAND = = = = = s = = « = 2 = = » « = » = RITL = o = = 2 n nwoas e
SET STYLE SL-C EXCLUSIVE PARTS(1) =+ = » =« = - . SL-CERA#S&AE() = = « « = « - .
n " (2) = = =« = « « & " () « = + « = o o
“ACT" DEVICE = » = = = = « = = = = « = = s « « = “ACI"2ETE = « = = = = v = v 2
“FDL=1" DEVICE = « = « = = = = « 2 = = &« = = &« » “FDL-1"%8 » « = = = + « = « &
“AC1/FDL-1" DEVICE = = = = = = = = « & & 2 = & & “AC1/FDL-1"%8& - - = « « - . .
EXTRAPARTS = « = = = = = 2 & = 2 = = « s = = &« BESFERE s+ o s v n e e e
ACCESSORIES = » = = = = = = = = = = = = « = = » FHOEHUYBRER - » =« ¢ = = « &
DT6-B324 CLASS LIST of MAIN SPARE PARTS + = « « FTIE YR b = = = = = = = + «
INDEX = = = & & & & « « o o 2 = 2 = « 2 = = » &« =~ =1 [
WARNING LABELS = = = = = = & = » 2 = = » » = =« = LSRN YL - = = e onon e e e ..
ZO8—Y U 2 hEADT6-BIZA-01EZ EAEF AT LT AT 2 b &R L T4
W=D DA MERRINTNE IS —DOHEZNEXAEXIBEEDLTNES,
Eo— N THEXOBRZSHE L ESZ2BmOET I,
The illustrations on this Parts List are drawn on the basis of DT6-B924-01E.
The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.
When ordering Viny!l Tube, please inform us of the Part No. and the length.



1 MISCELLANEOUS COVERS(1) HA—EE0)

DT6-B924



MISCELLANEOUS COVERS(1)

H—EE& 1) 1

Ref.

oy

12
13
14
15
16
17
18
19
20

21
b
24
25
26
27
28
29
30

31

)
%

35
36
317
38
39
40

41
42
43
44
45
46

Parts
Na
SY3021566
SY0068009
SYY004445
SYY(004192
SY0068011
SYY004352
SY3021567
SYY009853
SYY000340

SYY004358
5Y0068013
5YY000322
SY0068014
SYY004184
SY3021568
5Y0069030
5Y0063092
SY0068013
SY0069091

SY0069089
SYY009104
SYY000472
5Y0068021
SY3021569
5Y0032421
SYY005076
SYY190036
SYY004175

SYY000474
SY0068307
5Y0093059
5Y0069004
SY0068003
SYY007621
SY3021562
SYY004174

SYY000479
5Y0069009
SY3021565
SYY005043
5Y0069007
SY3021564

Amt .
Description i) 4 Req.
Crank Chamber Cover = = = = = = -« TS TERI/N— o o o e e 1
Crank Chamber Cover Gasket <« + + 7SV IEHNN—RyF - -1
Screw(11/64-40X11) = =+ « = « « - IEARY e 4
Screw(MI2-1.75X9) = « « =« = - IERY o o e e e e e e 2
0il Sight Top Window - = = « - - AANVHERE -« =0 00 0 2
Screw(9/64-40X11.3) =« » = « - - IERY » v e e e e e e e 8
Top Cover (Middle) = = « = = « - - JLU—Ah B A= (F) - -1
Screw(11/64-40%x6.5) + + « « « ¢ IERY v o e e e e e e 2
Nut « o = o o ¢« o o o o0 s e e ——}—y ]\ ........... 2
Screw(3/64-40X5.6) « « = « = - - B S A 2
Top Cover (Middle) Spring - - + « BB AN—(H),Nx - - - - - - 1
NUL * = = « = « o ¢ ¢ s o s o o 'j"‘/ }\ ........... 2
Top Cover (Middle) Hinge - - - - - B AR e e 1
Screw(9/64—40XB) » + + = = o - - ERT o o o e e e e e e 7
Top Cover (Front) =« = = =+ + = - TJLU—AbEHAN—(F) - - - -1
Looper Throw—out Pushbutton - T AR RE L e e e e e e 1
Looper Throw—out Plunger Spring - — "R U I BN - - -1
Top Cover (Front) Gasket - - - - - EHA—GED A - e o]
Looper Throw—out Plunger Bushing L— "RV HI YL T vy = 1
Looper Throw—out Plunger cA—REFEUYHEY - - - - - 1
Screw(5/16-24Xx32) = « = - - - - R e o v e e e e e 3
Washer =« « « « « « « o « o o o & TT 3/ dp s o o o o o s o o o 3
Machine Frame End Cover Gasket - 7L —ATy }\jJ/\——/\/:B?,/l
Machine Frame End Cover - - - - - TV —AxLy RA8— - - .1
O-ring (P10) « = = = = « + « « « « QUL F o o oo o o o oo 3
Drain Hole Screw(3/8-24x8) - - e x>y - - - -« « + .« . 1
Screw(MI4=1X4) = « « « = « « « + 52 5 B 9
Screw(1/4—28)(32'5) ....... Jh*y ........... 2
Washer =« « « = « = « « « « « « T/ d e o o oo e e e 3
Crank Chamber Cover Oil Shield - 75> 7=y - -+« - - 1
0il Seal! Plug .......... @){fﬁz ........... 1
Sewing Head Oil Defence = - - - - I—A T~y KPR - « - 1
Sewing Head Key - « = « « « = - - VA TNy RF—0 « « o2
Screw(9/64-40X8.5) « « + + - « - ERY v v e v e e e 4
Sewing Head « « « « « « « = « - - VA G, NI P 1
Screw(1/4-28x20) « « - - « « « - JIo SO AN 1
Taper Pin« + + + « « = « « = « &« A L 1
Sewing Head Cover(Left) Gasket -HHIN—RvFo - -+ - . - 1
Sewing Head Cover(Left) - - =« =+ - Ve T~y KD AN— - -]
Screw(11/64-40X10) = = « « « - - IERY o v e v v e e e 2
Sewing Head Cover (Front) Gasket r B N— N9 F o+ ¢ o o 1

Sewing Head Cover(Front) s e T~y KRR AN— - -1

DT6-B924



sl —BEE Q)

MISCELLANEOUS COVERS(2)

2

DT6-8924



MISCELLANEOUS COVERS(2)

Ref.

3

CO W OO ~1 O Ul s W BO

[w—y

12
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42

Parts
No
SY0068006
SYY000656
SYY000478
SY0068031
SY3021570
SYY004312
SY0068032
SYY(04193
SY0068339

SY3021571
SYY007621
SY0069129
5Y0069130
SYY004223
SY0069010
SYY004243
SY0069011
SY0068027

SYY004241
SY0068034
SY0068227
SYY009208
5Y0063088
SYY001203
SY0063104
SY0069105
SY0063087
SYY004190

SYY000486
SY0068265
SYY007405
SY0069102
SYY009121
SY3021586
SYY110013
SYY000665
SYY190063
SY3021587

SYY170005
SYY300104

Description

Sewing Cylinder Gasket - - - -
Knock Pln ...........
Knock Pipm = =« = = « « o « o « &

Cylinder Cover(Front) Gasket

Cylinder Cover(Fromt) « « = - -
Screw(1/8-44X7.9) « « « « «
Cylinder Oil Gauge =+ - -« « - -
Screw(M22-1.5X5.7) « = « « « =«
Cylinder Cover(Left) Gasket - -

Cylinder Cover(Left) =« « - - -
< o

Folder Slide Guide(Left)

Folder Slide Guide(Right) - - -
Screw(9/64-40X6.5) « « « « «
Cylinder Cover(Upper) - - - - -
Screw(11/128-56%x1.4) « - + - -
Cylinder Cover(Upper) Gasket

Dust Defender (Upper) - - - - -

Screw(11/128-56%1.7) - + - - -

F /N —B8fR () 2

Amt .

7 S Req.
VUUERy R e 1
AR 1
/“/7]:0\\/ ......... 1

VIV 811 DACEVARTE IR |

CYYFRI AN e 1
R o o v e e e e e 6
YU EAANT =T ]
R e v v e e e e 1
CV YV FEHAN— Ry FY - ]
SULFEH A 1
_ﬂ:*x‘\/‘ ........... 6

CTERRATAFERRGE) - - -1
CTERAS A FPEREGE) - - - ]

RS o v e e e e e 8
VOV ER A= 1
HESRY v v e e e e e 1

YU ENR—ReF - -]

EVERIRS (L) - - - 1

R ¢ v v e e e e . 1

Dust Defender (Lower) - « - - - EY BRI (F) - - - - - 1
Looper Cover Spring Support - - - NHfIEH - « - -« - - - - - 1
Screw(11/64-40x9) - « « « - - IERT o 0 v e e e o e e 1
Looper Cover Spring - -  « - - NP R— R« o o e 1
Screw(9/64-40X4.5) « « « « - - ERT - ¢ 0 o v o oL 1
Chain—off Cutting Knife (Upper) - F=x=A by & (k). - - . - 1
Chain—off Cutting Knife (Lower) *+Fx=A2 By Z(F)- « « - - 1
Looper Cover =+ = « = « « « « . JL— P IN— s e e e e e 1
Screw(9/64-40X15.8) « « - - - RS« o o v 0 e e oL 1
Hinge Pin > « « « « « « ¢ « o« & 1:\/:/“]:°\/ ......... 1
Looper Thread Guide Wire(Lower) - WA KU AL ¥ (F) + - « - - . 1
Screw(9/64-40x10.3) =« « - - - HERSY v o o v e e e e 1
Looper Thread Eyelet - « - - - J AT 25 IR 1
Screw(9/64-40X5.5) « + « « « - IERY ¢ o v v e e e e e 1
Clutch Rod Cover(Right) + = = + - 7S v Fuy FhHA—(FK) - -1
Screw(M4-0.7%x8) - - - - - - - R o o e e e e 9
Washer =« « « « « « « « « « o TS/ F ¢ o o s o o o o o & 2
Screw(MA—0.7X12) « = + « « « « - IR o e o e e e 1
Clutch Rod Cover(Left) -« + - « «+ 75 9Foy RHR—(&) - 1
Screw(M4-0.7X6) =« « « « « « ERY ¢ v o o v v o 1
Wave Washer - - - - - -« « « « . . WRIT ©» S o v o v e 0. 1

DT6-B924



FIERR

MISCELLANEOUS THREAD EYELETS

3

-t
e
23
i
[7=3
£
s




MISCELLANEQUS THREAD EYELETS

Ref.
Na.

1
2
3
4
5
6
[
8
9
0

1

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
21
28
29
30

31
32
33
34
35
36
37
38
39
40

Parts
Na
SYY000485
SY0068273
SY0068244
SY0069093
SY0031111
SY0068411
SYY004206
SY0068412
SY0068413
SYY004440

SY3020034
SYY004225
SY3020035
SYY004552
SY0068234
SYY004321
5Y0063235
SYY000432
5Y3020110
SY0068350

SYY001107
5Y0068353
5Y0068403
SYY310086
SY0068349
SY0068351
SYY007619
SY0069174
5Y0069099
5Y0069100

SY0069101
SYY001227
SY0063261
SY0069103
5Y0069097
SYY005036
SY0063094
SY0063095
SYY000538
SYY009853

Amt .
Description i 4 Req.
Adjusting Nut « « = = = = = = « Y EX A N 6
Tension Spring Bushing - - - - - Sy FEIVIEA - - - -6
Looper Thread Tension Spring L — RREFF N - e e e e 3
Needle Thread Tension Spring -« « RT3 - = = =« o - - 3
Thread Tension Disc = - <« « = = - HRETFI - » o v e e e 12
Thread Tension Disc Eyelet - TRRE - - e 3
Tension Post = « =« =« = s v - RATHE - o o o 6
Tension Release Pin - = « - - - REEAE L o s e e e 7
Tension Release Pin Bushing « + - REAE VT vy =« =« + ¢ 7
Screw(11/64-40x8.3) « = « - - R e e e e e e e e e 19
Thread Tension Support - =« = - i ot 1
Screw(11/64-40XT7) = « « « « I B 1
Thread Tension Support Bracket - RaA+E7 77 v k- - - - - 2
Screw(7/32-32x9.5) - = - - - - RS o o o oo e e e e e 4
Tension Release Shaft - - - - - SREE A - - - e e e e e e 1
Screw(1/8-44x6.4) - « « - - - 1t;F;? ----------- 1
Tension Release Shaft Spring c REE AN e e e e e e - 1
StDDPiH"""f"" X]\//\t/ ........ 1
SP Unit, Complete Set = « - - - SPEB(H) « » -+ - - - - 1
0il Cup Lid+ = + =+ ¢« = ¢ - N R 1
Hinge Pin« =« + ¢ « « « « « « | SVAVA - 2
SP Felt = = =« =« « « « « « « « » N 72 7 N R 3
SP Felt Stay + - = = « « « - - NSZES 2 2720 BL NI 1
0il Wick(Woollen Yarn)( 2=160mm) HE(EHR) - - - = - + - - - 1
SP Oil Cup = » + « = « « » = « SPH Y v o o e a e e e 1
SP 0il Cup Support = + + « = - SPH v FHUftHR - - - - - - - 1
Screw(9/64-40X6.3) « « + - « o S 2
Supplementary Thread Eyelet - - - B - - « -« « - « - - 1
Eyelet Supporting Plate - - - - - B AREIMHRK - - - - - - - 1
Looper Thread Take—up Eyelet (Front) L — S %4f8Fb A% FD) - 1
Looper Thread Take—up Eyelet(Rear) A — RAFAFHALE () - 1
Screw(1/8-44x3.8) =« « « « « - IERY o o oo e e o e e 9
Looper Thread Guide Wire(Upper) - AW A FUA¥ (L) - - « - - 1
Looper Thread Guard - - - - - - = A H— R e v o o v . 1
Needle Thread Take-up - + + « « - SEARTH - o e e e e 1
Screw(1/8-44x5.6) « - - - - - - IERT e v e e e e 9
Needle Thread Eyelet(Right) - - - $tRE ) » -« - -« « -« - 1
Needle Thread Eyelet (Left) cERECE) - e s e s e - 1
Washer = « = = « ¢ « « « o« o . TS d o o o oo e e e 1
Screw(11/64-40X6.5) =~ « « « + TERY « o e e e v e e 9

FIERR 3

DT5-B924



Ty aRUT A H— FEE

MISCELLANEOUS BUSHINGS & EYE GUARD

4

25

DT6-B924



MISCELLANEOUS BUSHINGS & EYE GUARD Ty aRUT7AH—FBEE 4

Ref. Parts Amt .
No Na Description T 44 Req.
1 SY0069020 Bushing Housing Unit =« « = - « - Ty a7 F) - - - 1
2 SY0068047 Bushing Housing Gasket = - - - - T ang TRy 1
3 SYY004202 Screw(3/16-32X11.5) = = « « - - JESRS o e s e e e e e e e 3
4 SY0068048 Crankshaft Bushing(Front) - = = - 75 7 %7 b7 v = (R
5 SY0069017 Main Shaft Bushing(Rear) +« « « « AAL ¥ T hT v =({8) -1
6 SY0068050 Main Shaft Bushing(Front) « « « « A AV ¥ 7 b7 v = (g]) + 1
T SYY310087 Qi1 Wick(Wooilen Yarn)( 2=320mm) MR (FEHR) » « =« « = = - = 3
8 SYY000463 0il Wick{(Laced Wire) =+ « « =+ - - B (E—L) = v o o e e 2
9 SYY000390 0il Wick(Felt) =« « = = = « « » - N OZEE -7 N B 1
10 SY0068035 Seal Plug « = = « =+« o v+ ER . - e s e e e e e e 1
11 SY0068170 Bushing Cap » » = = ¢ = = = = +« - T aFyx T oo oo e o 1
12 SY0069025 Needle Bar Driving Lever Bushing(Rear) #EV“-#7yv2(%) - - - -1
13 SYD068168 Needle Bar Driving Lever Bushing(Front)stv/ A-#7yv=(3) - - - -1
14 SYY000464 0il Wick(String 320mm) =~ -« - - - HREGRE4AE) < - o 0 e 1
15 SYY004440 Screw(11/64-40x8.3) - =« = - - - = A 1
16 SY0069049 Presser Bar Bushing(Lower) - « - #zE7 v =2(F) - « » - - 1
17 SY0069116 0il Wick Hook+ + = = = = = =« « ~JWHRT YT « =« =« o o o 1
18 SY0069077 Presser Bar Lifter Lever Bushing =¥ 7y =« + « « « - 1
19 SY0068055 Needle Bar Bushing (Upper) + « « - $HET v =2 (k) - - - - - - 1
20 SY0068056 Needle Bar Bushing(Lower) = = « T v =2 (F) - « « « « = 1
21 SY0068214 Looper Rocker Shaft Bushing (Front)A— Sdifi~ > o = (§i) 1
22 SY0068215 Looper Rocker Shaft Bushing(Rear) N— N8~ v ¥ = (&) 1
23 S5Y0068108 Feed Bar Eccentric Pin Bushing - RV E=FELE T v = -1
24 SY0069158 Clutch Shaft Connection Cover = « 75 v F ¥ 7 hEFEHL N— - 1
25 SY3021553 Eye Guard Support - = « « « = - - TAH—FERf4HR- - - - - 1
26 SYY004358 Screw(9/64-40X5.6) « « + « « - - HESRT o o o e e e e e e e 2
217 SY3021552 Needle Bar Cover - « = - - « - - #HEHF—F - - < - - - - 1
28 SYY007006 Screw(9/64-40X4) « « « « « « .+ - HERY o v o e e e e e e 2
29 SY3021554 Eye Guard Holder - « « - = - - - TAH—RE - =« - - - - 1
30 SYY006004 Screw(11/64-40X9.7) « « « « < =« IERY o o o v v e o e e 1
31 SYY000010 Conical Spring Washer » = + « - = MART % e oo o v o s 1
39 SYY000334 NUE = = = = o« o o o o o o v o o R 1
33 5Y2100081 Eye Guard « + « = « « « « « « « « TAT—RK -« o« v 0 e o 1
34 SYY110013 Screw(M4-0.7X8) =« « « « « « « = JERY « o v e e v e e 2
35 SYY100001 NUE © ¢ = @ 0 o o o m e e e e e e T 9

DT6-B924



¥ 7 P RUSHEHE

CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM

5

N O\
0__ A \ &
e Sy V1A
o g’o\&/%@w\ \
g '@+

R

N
//

)
—
S AN
0\@ ®
// )




CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM

Ref.
No.

OO CO ~1 O O W L) DD

ot

12
13
14
15
16
17
18
£l
20

21
22
23
24
25
26
21
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45

Parts
Na
5Y0069067
SYY005345
SY0063066
SY0063065
SY0069015
SY0068033
SY0069098
SYY008047
SY0068043
SYY003434

SY0068433
SYY300044
SYY004177
SYY003643
SYY003646
SY0068276
SYY004186
SY0069013
SY0069012
SYY004123

5Y0068060
SYY005070
5Y0034406
SY0068059
SYY000203
SYY001170
SY0068058
SYY003635
5Y0063096
SYY001222

SYY000463
SY0090321
5Y0090320
SYY000278
SYY004313
SY0068057
SYY004185
SY0068054
SY3029110

SYY007616
SY3028030
SYY009142
5Y00693014
SY0069024

Description

Looper Driving Rod(Upper) Plate

Screw(11/64-40x8§.3)

Needle Bearing =+ - « « - -
Looper Driving Rod{(Upper) - - -
Main Shaft -+ « « - « « « -
O-ring(P12.5) « = = « - -« -

Looper Thread Take—up

Screw(7/32-32X3.6) « + + -

Collar(12.7x25.4%8)

Screw(11/64-40%x6) - - - -

Main Shaft Couping, C. Set
Washer « « = « o « « « « «
Screw(11/64-40X17) « - - -«
Screw(1/4-28x8.5) - « - -
Screw(1/4-28%X6.35) « - - -
Pump Driving Gear - - - - -
Screw(1/8-44X7.7) =« « « =
Crankshaft =« « « « « « « .
Pulley =« « « « « « « « « &

Screw(11/64-40x3.2)

Needle Bar Lever Connecting Rod - $HEm v K« - « « .« .
Screw(3/16-32x14) =« - « - ERY « o o o e
Needle Bearing =+ « « + « - =—RKARTYT - -
Needle Bar Lever Connecting Rod PingtEEv v Fry - - -
Oil Wick(Felt) - - «» - - - HE(T=A k) - - -
Screw(9/64-40x12) - - - - 125 S 2R
Needle Bar Lever - - « - - HEL X— . . oL
Screw(1/4-40%6) - - - - - JERT o o v v e e e
Needle Bar Lever Thread Eyelet - #HEL N—%3 - - - -
Screw(1/8-44x4.8) - - - - R - o v e e
0il Wick(Laced Wire) R E—) - - - .

Needle Bar Connecting Link
Needle Bar Connecting Link Pin
0il Wick(Felt) =+ « « « « «
Screw(1/8-44x5) - « « « .
Needle Bar Connecting Bracket - -
Screw(9/64-40x7.2) - - - -
Needle Bar - « - « - - - .
Needle Clampe(E) =+ « - - -
Needle (System:UYX 128GAS#22)

Screw(1/8-44x4.2) - « - .
Stitch Plate(E) « « « + - -
Screw(9/64-40x7.1) - - - -
Main Shaft, C. Set =+« - - -

Needle Bar Lever Shaft

¥ 7 P RUSHERE
by 4

—REy FCR) R - - -

RS+ o e e e e e
==FNAXRT YT . -

c—Nmy R(k) - - -

AT R o
093/7“ .......

2, A
o S

jf__ U‘ ........

. ’%%%U\‘/y ......
N2 v =) I/ <R

R v e e e e

HERY =« v v o o e
AT T ) - - -
eHEL S—dH - - - - - .

DT6-B924



B

PRESSER FOOT MECHANISM

30

DT6-B924



PRESSER FOOT MECHANISM

Ref. Parts
_No Na
1 SYY004216
2 SY0068162
3 SYY005553
4 SY0068142
5 SYY004358
) SY0068154
7 SY0069055
3 SYY003670
9 SYY000181
10 SYY000610
11 SY0069056
12 SY0063057
13 SY0063058
14 SY0069059
15 SY3020100
16 SY0069060
17 SY0069064
18 SY0069063
19 SYY004134
20 SY0069052
21 SYY005000
22 SY0069053
23 SY0069054
24 SYY006038
25 SYY004224
26 SY0069050
27 SYY003433
28 SY0069051
29 SY0069047
30 SY3027170
31 3Y0069044
32 SYY003638
33 SY3027171
34 SYY004222
35 SY0069046
36 SY3021551
37 SYY270017

*%EH: for Extra Heavy

RIE 6

Amt .

Description S 44 Req.
Screw(3/16-32X4) « = « = « » = ERD o v v v e e e e e e 3
Presser Bar Lifter Lever TR AL N— - e e . 1
Screw(7/32-32X12) = « = = - = - IR o o v v e e e e e e 1
Lifter Lever Link(Long) = - - + - WXL I (E) -« - - - 1
Screw(9/64-40X5.6) « = + = « = ¢ R v o e e e e e e 9
Lifter Lever Link(Short) oAy (E) - - - - - 1
Presser Bar Lifter Lever(Left) -fx=&Hr L \—(F) - - - - ¢ 1
Screw(7/32-32X6.3) « = =« + = 1o 3 A 1
Adjusting Nut « « = « ¢ = = = - - Bk i A R 1
Lock Nut + = = = = & + = « « « « YL 8 ST 1
Presser Spring(Upper) - = « - + - P N (E) - - e e e e e e 1
Presser Spring(Middle) - - - - - PSR () « + o o o e e 1
Presser Spring(Lower) « « = « - - T SE(F) + v o oo e e 1
Presser Spring Plate Holder - - - = XRZH - » o = o v ¢ - 1
Presser Bar Bushing(Upper) ST ET Y o (B) e e e 1
Presser Spring Regulating Screw - = X XFE R - - = -+ - - 1
Cover Plate Gasket - - = = =+ = = AR V2N 1
Cover Plate = = « « = = « « - - - AEIRTE - o - s e 1
Screw(1/8-44X6.5) =« = « « « ¢ o O 2 3
Collar(8.1X16X6.4) = « « = - - BS— e o e e e e e e e 1
Screw(9/64-40X5.7) « = = = « - - IEFRT e v o v e e e e e 5
Presser Bar Lifter Lever TS « o o o e e e e . e 1
Presser Bar Connecting Link - - - #fxg3Y - « - - « « - « - 1
Screw(3/16-32X2.2) « « « « = =+ - R o e o e e e e e e 1
Screw(3/16-32X5) » « « = « « - - R e o v e e e e e e e 1
Presser Bar Connecting Bracket - #=—#igx - - - - -« -« - - 1
Screw(11/64-40X4) - « = + < - - I Sy 1
Presser Bar Guide Plate - - - - - MR - - - - - - 9
Presser Bar = « « = + + ¢ o - ¢ - i o - R 1
Presser Foot, C. Set(E) (EH*) (3 (E) GBEY ) -1
Presser Foot(Upper) » = = + + - - i 1o ol G = I P 1
Screw(11/64-40X4) =« - « < « = -3 1
Presser Foot(Lower) (E) (EH*) - - - = (F)(E) WE®HH) - - -1
Screw(1/8-44X3.2) =« = « « - - - RS ¢ v o v e e e e e 9
Presser Foot(Lower) Spring N i (N A S SR 1
Finger Guard - « + » « « « « - - TAYHHT—=R oo oo oo 1
Screw(3/32-56x3.3) « = « - - - - HERY v v v e e e e e e 1

DT6-B924



FEED ROLLER MECHANISM(1)

7

DT6~B9%4

Mw

0 @& %Jé




FEED ROLLER MECHANISM(1)

Ref.
No.

Parts
Noa
SY0069171
5Y0069170
5Y0069163
SYY004437
SYY009517
SYY000334
SYY003303
SY0069054
SYY006038

SY0069167
SY3021574
SYY160004
5Y0069166
SYY001457
SY0069165
SY0069164
SYY000654
5Y0069161
SY0069162

SYY000655
5Y0069163
SY0069173
SYY004412
SYY004228
SY0063172
SY3021573

rYa—>#Ed) 7

Amt.

Description &h £ Req.
Adjusting Screw =« « = = = = = * ° EYe—FHEERY - - - - - 1
Feed Roller Pressing Spring- » - Y wu—FHI AR - - - - 1
Feed Roller Pressing Bar Connectionzftl) v —Ffixkla® - - -1
Screw(11/64-40X10) = « « « + « -+ IR o e e e e e 1
Screw(11/64-40X8) =+ « - « + « ¢ IR+ o o o e e e e 1
Lock Nut = = « = = = = » « « = = N & D S 1
Adjusting Screw(11/64-40x20.3) - BAEIRY « « « » = = = = - - 1
Feed Roller Connecting Link - + - xEUYw—S85Y « = = = - - - 1
Screw(3/16-32X2.2) « « + « = » - R v v e e e e e e e e )
Feed Roller Pressing Bar - e EYVe—SE . - - - - - 1
Feed Roller Bracket » - « = = - - #EzVe—S575 7y k-1
Screw(M6—1x4_8) ........ _]_h*\‘j ........... 1
Collar(10.32X16X7.6) =« + + « - H T e v e e e e e e e 1
Screw(11/64-40%x3.3) « « » = - - IERY « o e e e e e e 2
Feed Roller Drive Gear - - - - - FEY o —SEEFXFT - - - - - 1
Feed Roller Driven Gear - - - - - LY —FEEIXT - - - - 1
Roll Pim = = = = + = = = « « = =« ES o o v e e e e e s 1
Needle Bearing - - = - - « + « - == RART YT o oo e 2
Feed Roller = « = « = « ¢« o« - FEVa—F o e e e e e e 1
Roll Pin « « = = « = « ¢ o« ¢ o« E°Y ¢ o e e e e e e e e e 1
Feed Roller Shaft « - = = - - - - EVe—S ¥ 7k - - 1
Gear Cover(Rear) =+ = + « « « » - XFT HN—(F) « + + « o o o 1
Screw(3/32-56X6) = « = = « o - - R o v v e e e e e 9
Screw(3/32-56x28.5) - -+ - - - IERY - oo o e e e 1
Gear Cover(Front) = « « = « « = X7 HAA—(F) - - - - - - - 1
Feed Roller, C. Set s = « = - - - EYVoe—5H) - - - - - - - 1

DT6-B924



= Df—‘5§§ﬁ§(ﬁ

FEED ROLLER MECHANISM(2)

8

38

39—

41

40

DT6-B924



FEED ROLLER MECHANISM(2) XY O—S8E Q) 8
Ref. Parts Amt .
No. Na Description i 44 Regq.
1 SY0069132 Eccentric = = « « « « « « « « . . THAL o v e e e e e e e 1
2 SYY003638 Screw(11/64-40x4) - « « « « « . IERY « v v e e e e e e 2
3 5Y0069134 Needle Bearing =+ = « « « « « - Z—FRARTFTYL T o o o . 1
4 SY0069133 Clutch Driving Lever Rod + + « « 7S5 vF L N—pv K. .« . . ]
5 SYY001170 Screw(9/64-40X12) « » - - - - . IS 6
6 SYY000199 011 Wick =« + = « « « « « o« « . . 12 1
7 SY0068171 Connection Ball - + - » « « - « . oy RER- - - v 0 v v oo 1
8 SYY000144 NUE © = = o o o o o o o u v e Tl 3
9 SY0069135 Clutch Driving Lever - - « « - - A Al Vs T 1
10 SY0069136 Clutch Driving Lever Bushing « - 75 v FLAA—F v o . « + ]
11 SYY000603 Washer - « = « « « - -« o o P S 3
12 SYY004226 Screw(5/16-24x31.5) =« « « « « - IERT e v v v v e e 1
13 SYY000556 Washer « = + « = « o « « « o o . R R 3
14 SY0068176 Steady Washer - » = « « « « « . . BLIEA - - o o 0 0 o 1
15 SY0069139 Clutch Connecting Rod Ball(Right) 7 S v Fuy RER(GE) « - - -1
16 SY0069138 Clutch Connecting Rod(Right) « - 75 v Fuy RGE) -+ « « - - 1
17 SYY000356 Lock Nut « « « = « =« « o v v = A A S 1
18 SY0068175 Connection Bar(52.8mm) - - - - - oy REREE . -« - -« . . 1
19 SYY000355 Lock Nut = « « « ¢ ¢ o o o o o A R 1
20 SY0068173 Clutch Connecting Rod(Left) « « + VS5 v Fuy K(FE) - - « - - 1
21 $Y0069141 Clutch Connecting Rod Ball(Left) 7S v Fwuy RER(E) «+ - - -1
22 5Y0069142 Clutch, C. Set =« « « « « « « « . 77 F @) - oo e e e 1
23 SYY000305 Adjusting Nut « « « « « « « « « G A R 2
24 SY0069154 Clutch Brake Spring+ « - « « - - I3 FTU—F)R_RE . « - +1]
25 SYY009624 Screw(1/8—44X5.3) « = = = + - . I S 3
26 SY0069150 Clutch Driving Lever =« « - - - - 77y FHR(E) - - - e - 1
27 SY0069143 Clutch « « « « « o« o v v v o 7 S 2
28 SY0069145 Clutch Roller Spring - -« « « « - TTFF N+ o oo e 192
29 5Y0069137 Clutch Roller Spring Sedat s + « « Z S o FNKPE+ « « « « - 12
30 SY0069144 Clutch Roller« « « « « « « o o . TI9Fa—F 0 ¢« o o o o 6
31 SY0069149 Collar(8.1x25.4x11.1) » « « - . HT— e v e e e e e e e e 1
39 SYY003649 Screw(1/4=28X8.5) « « = - - - - [ 1
33 SY0069148 Clutch Driving Lever Brake - 7 FHRIL—F - - - - - 1
34 SY0069147 Clutch Sleeve « = = « = « = = « - IS YFRAY—F e e 1
35 SYY007621 Screw(9/64-40%x8.5) « - « + - - - IERT « o v o o o v oo L 3
36 SY0069237 Clutch Locking Spacer Plate - - - 75 vF#R(F) « + - + - - - 1
37 5Y0069236 Clutch Shaft Bushing - « « - - - IS59Fv e T RN T va - -]
38 SYY210003 Screw(9/64-40X3.8) « « » - « - - XY« v e e e e 3
39 SY0069152 Clutch Shaft « « = « = o« v v 7l v Al SEEE IR R 1
40 SY0069153 Collar(7.14Xx12.7Xx7.2) « + - - - T v e e 1
41 SYY001459 Screw(9/64-40%x3) - « « « « - . . IERY v o o oo oo )
42 SYY003647 Screw(1/4-28X4.8) « « « - « - . IERY - v v e v e e 1
43 SY0069155 Connection(Upper) = + =+ « « « - - ) 1
44 SYY003638 Screw(11/64-40X4) =« « « « « - . IERY ¢ v v o v e e e oL 4
45 SYY000654 Pin« + ¢ « o « o « o o« o o o o . | T T Y 1
46 SY0069156 Connection(Middle) - - - - - - - MEF(F) - o0 e e e 1
47 SY0069157 Connection(Lower) = + « + « « - - i O ) B R 1
48 SY0069131 Clutch Driving Lever Rod, C. Set 7S vFL N—py REH) - -1
49 SYY004248 Screw(1/8-44x6.9) « « « - - - . o 3

DT6-B924



JL— B

LOOPER DRIVING MECHANISM

9

DT6-B924

.14



LOCPER DRIVING MECHAN|SM JL—/ B

Ref.
Na
1

OO0 ~ OY O o O B2

ey

11
12
13
14
15
16
17
18
19
20

21
22
23
24

Parts
Na
SY0069068
SY0034293
SY0069070
SYY000648
SY0069071
SYY001170
3Y00693076
SYY000306
S5Y0063080
5Y0068222

SYY000548
SYY004352
5Y0068223
SYY003473
SY0068224
SYY005550
5Y0069081
5Y0069082
5Y0069083
5Y0069084

SY0069085
5Y0069086
SYY004185
SYY007302

g

Amt .

Description f A Req.
Connecting Red Pin - - -« « - - NL—_poy REY « =« « - . 1
Retaining Ring =+ « =+ « =« « « « - AR YT o oo e e 2
Connecting Rod Locking Spring - - A—Nwv v NEENNXR - - 1
Pin ............... t°:/ ............ 1
Connecting Rod Unit - « - « - - - NA—_Noy KEE) - - - - - - 1
Screw(9/64-40x12) =« « « « « - - R e o e e e e e e e 9
Connecting Rod Ball - « « - - - - NN—Xa sy RBR+ « « « + « & 1
Nut « = « ¢ o « o o ¢ o o o & o & b B N P 1
Looper Rocker Shaft « « « =« « + - o= %l e s e e e e e e e 1
Looper Rocker Shaft Sleeve + « - A— NEHRY—7 - - - .+ - - 1
Washer =« = = ¢ o o o o ¢ o o o« & T/ dp o o o o o o o o o 1
Screw(9/64-40X11.3) =« « « « - - RV o0 v e 1
Looper Rocker Shaft Sleeve Guide M— "84 R Y —TF H A K - - -1
Screw(3/16-32X7.9) « = « « « - BERT o o v e e e e e 1
Collar(9.52X16X9) + « - - « - - BT — o o o e e e e e e 1
Screw(11/64-40x13.5) = + = « - - IERT ¢ o e v e e e e e 1
Looper Holder (Front) =« « « - - - N—NEGD - - - - . 1
Looper Holder (Middle) - - - - - - —oE () ¢« o oo e 1
Looper Holder (Rear) « = + « « - - WX E (L)« + o e 1
Looper (Front) « + « « « « « « « - J—N(HI) » v e e e e e . 1
Looper(Middle) =« « « - = « - - - =2 (H) . e e e e 1
Looper(Rear) =« - « « - « - - - - =2 (FE) + o o e e e e e 1
Screw(9/64-40X7.2) « = « - « - - P74 0 B D 3
Screw(9/64-40Xx4.2) « « « « « - - ERT « o o v oo 3

DT6-B924



DT6-8974

v'edl

psel

BB

W,x v A ‘f‘ N
G5 AN 8 N
ety

FEED DRIVING MECHANISM
IS
I \1
&

10



FEED DRIVING MECHANISM

Ref.
No.

O WO OO ~1 O Ul b O B

[ow—ry

12
13
14
15
16
17
18
19
20

21
e
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39

Parts
No
5Y3020026
5Y3020028
SYY004441
5Y3020029
SYY003638
SYY000356
SY0068066
SYY000355
SY0068210
SYY001170

SY0068068
SY0068069
SYY007609
SYY310084
SYY000755
SY3020107
SY3020109
5Y0068073
SY0068173
SY0068075

SY0068076
SYY000474
SYY000306
SY0068079
SY0068345
SY0068077
SY0068080
SYY005047
SYY004203
5Y0068219

SYY004162
SY0068221
SY0068199
SY0068220
SY0068228
SY3020027
5Y0068974
5Y3020108
SY0068376

Y HiE 10

Amt .

Description Ty 4 Req.
Feed Lift Eccentric, C. Set- - - =)+t Fuevy FGH) - - - - - 1
Feed Connection(Upper) =+ - - « - EVoey R(E)- ¢« - 2
Screw(11/64-40%16) - - = - - - - ERY « - e e e e e e 4
Feed Lift Eccentric Ball - - « - &Y EFERZ=FEL - - - - - 1
Screw(11/64-40%X4) - - « « « « HERT o o v v e e oo e 4
Nut (Lift-handed Screw) - - - - - AR A N 2
Connection Bar(93.2mm) - - - - - vy R « -« -« - 1
Nut » « < = = ¢ « o o o o « « « . ﬂ—y }\ ........... 2
Feed Lift Connection(Lower) « + - VY EFuy R(F) - - - « - 1
Screw(9/64-40Xx12) « « « « « « ERY « o v v v e e o e 4
Feed Lift Connection Ball -+ « « - EV ETwey KER- « - - - - 1
Steady Fork « « « ¢ « « « « & « & HE[/H:)( .......... 1
Screw(9/64-40X9) « + « « « ¢ - WEFRY ce e e o e e 1
0il Wick(Woollen Yarm){( 0 =70mm) - #(FEL) - « « » - « « « . 2
Pin ............... l}:}:"‘/ ........... 2
Feed Drive Eccentric, C. Set - - X VUHEiEwy FE) - » + - - 1
Feed Drive Eccentric Ball+ - - - ZVUFERK=xE - - - - - 1
Connection Bar(98mm) =+ + « + - « oy NEfEEE . « - - o - . . 1
Feed Drive Connection(Lower) - - EVUREitEuey F(F) - - - « -« 1
Feed Drive Connection Ball - - - EVUHI#Zw >y FER- - - « - - 1
Steady Washer - = = =« + « « « « . BLIUERA « « « « =« =« o o 1
Washer ............. 7\\/:‘/«? .......... 1
Nut ¢ © « o ¢ ¢ ¢ o o« o o o o o & ﬂ“‘/ ]\ ........... 1
0-ring(P9) = = » + = = « « « « . OUYF e v oot v e a o 1
Feed Drive Shaft - - - - « « - . VL N—df oo s .. 1
Feed Drive and Looper Avoid LeverzED L oX— . « « . . . . . . 1
Feed Drive Shaft Bushing -« « « - 2EY L _N—#fi7vd = - - -]
Screw(3/16-32X9.5) - - - - - - . 1 S 1
Screw(3/16-32Xx9.5) « «» - - - - . o S 1
Looper Avoid Connecting Rod, C. SetV— \Eige vy KEE) « - -1
Screw(7/32—32><15) ....... ﬂ;*f/“ ........... 9
Looper Avoid Connecting Rod Bushingh— NfiEey K7 v 2 2
Needle Bearing - =+ - « « « « « =—RARTFYL T o o o o )
Looper Avoid Connecting Rod - + - A— RFiiffu vy K+ « « - « . 1
Looper Avoid Adjusting Nut - - -FAEHF v h+ - - « « « o 1

Feed Lift Connection(Upper), C. Setx(VU EFwmy R(E)GH) - -1
Feed Lift Connection(Lower), C. SetxtV ETFw v RK(F)GH) - -1
Feed Drive Connection(Upper), C. Set EVRIHZ ey R(E)E) -1
Feed Drive Connection(Lower), C. Set VR v v F(F) ) - 1

DT6-B924



=) SRE

FEED DRIVING CONTROL MECHANISM

11

DT6-B924



FEED DRIVING CONTROL MECHANISM

Ref.
Na

CO W OO =3 O W W 20D =

[y

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

% Ref. No. 41 to 53

Parts
No
SY0069036
SY0069034
SY0068091
SY0068093
SYY005004
SYY009508
SY0069039
5Y0069038
SYY004440
SY0069041

SYY001222
5Y0069042
5Y0069040
SYY001196
SY0068089
SYY003434
5Y0020472
SYY004321
SY0068090
SY0068083

SYY004178
5Y0069033
SYY004221
5Y0069032
SY0068084
5Y0069031
5YY004163
5Y0069030
SY0068087
SYY004161

SY0068099
SYY004160
SY0068098
SY0068079
SY0068078
SYY003473
5Y0068080
SYY004203
SY0068082
SYY004551

A Y AE 11

Amt .

Description i 4 Req.
Feed Bar, C. Set =« « = « » - - EUEGER) » - - e e e 1
Main Feed Bar = = = = « =« = « - EUE - o v e e e e e . 1
Differential Feed Bar - - « - - - BWBIEV S - - - o o e . 1
Feed Bar Plate = « = = « = = « - *UEmBR s - oo e e 2
Screw(11/64-40X18.5) » « « « « - IERY oo v e e e e e 4
Screw(11/64-40X7.5) « « « « « - IERY o o v oo e e e e e 1
Differential Feed Dog - - - - - - FBIEY - o e e e e 1
Main Feed Dog - - - « = - - « - - Y « o e e e e e e e 1
Screw(11/64-40x8.3) =+ « « + - - IEFS o o v e e e e e e 9
Needle Guard =« = + « < = -« « -« - Ay s 1
Screw(1/8-44Xx4.8) =« « « - - - - e - " " 1
Needle Guard Holder - « « « « - - ARy a1 V- AP 1
Main Feed Dog Stay - - - - - - - EUFTT - - e e e e e e 1
Screw(1/8-44X6) + = « « « « - - IERY v e e e e e e 2
Feed Bar Eccentric Pin =« « + - - FEVEZXFBELUEL « v o o . 1
Screw(11/64-40X6) = « « = « - - 15 S 1
O-ring(P6) = = « « « « « « « - . OYLF e v v oo e v v o 9
Screw(1/8-44%6.4) - « - « - - - IR - o v e e e e e 1
Feed Bar Slide Block =+ - « - - - FEG - - o e e e e e e e 1
Link Bushing =« « < « ¢ = « « « = VU I Toa e oo v oo e 2
Screw(7/32-32X11.5) =« « « « « =« IERY = o o e v e e e e e 1
Main Feed Bar Driving Link Pin - XDV 2B - -« ¢ ¢« 1
Screw(11/64-40X4) =« « « « « « . JERY » o o v o e e e e i
Main Feed Bar Driving Link + - - ZY U Z « « o o ¢ o o . 1
Feed Rocker Link Pin - + « « « - AR DIV AR
Differential Feed Bar Driving Link fiBIZEV VY 27 - - - - - . 1
Screw(7/32-32X5) « « « « « « o . R e o o v e e e e 1
HSSINOGHom - . - - - . EVuvyhe o o000 1
Driving Link Slider« - « « - - - BEVVITRASAE - - - - . 1
Screw(7/32—32>(12) ....... JJ:;‘F\‘/“ ........... 1
Adjusting Lever Link - « - - - - R - DA I, S |
Screw(11/64-40x10.6) - - - - - - IERY o o v e e e e e e 1
Differential Feed Adjusting Leverzt VAL NA— =+ « « « « « . 1
0-ring (PG) =+ = = + o = = = + + & QUL T v v v v v e e v 9
Feed Rocker Shaft - - » « « « - EVuay b « - - - - . . 1
Screw(3/16-32X7.9) - « - « « « - IER e o v o e e e e 2
Feed Rocker Shaft Bushing+ « - - EVevh@7Ty o = - - - -1
Screw(3/16—32x9_5) ....... _Lt*\‘/“ ........... 1
Feed Rocker Link + « = « « « - - e R=0 s ) I S 1
Screw(7/32—32)(]3) ....... _u:;‘f\:‘/“ ........... 1

----- See the following page.

DPT6-B924



11 FEED DRIVING CONTROL MECHANISM =V RETE

43 34 DT6-B924



FEED DRIVING CONTROL MECHANISM X RS 11

Ref. Parts Amt .
Na No Description 1) 4 Reg.
41 SY0068107 Feed Adjusting Nut + - - « « « - S-SR )-1 iy aidl TR 1

42 SY0068101 Adjusting Lever Middle) - « - - - EVFEESEFTLN— - - oo 1

43 SY0068104 Adjusting Dial Gasket » = « - - - EUVRAEE A YA vy - -1

44 SY0068103 Differential Feed Adjusting Dial EUEEA AT « + « » « - 1

45 SYY007621 Screw(9/64-40X8.5) = + « « « - . ERY o e o v e e e 4

46 SYY000475 Washer « « « « ¢« « o« o v o v o P S R 1

47 SYY000487 Corrugated Washer « « - - - - . . BT ¥« - - o o o o . 1

48 3Y0068105 Differential Feed Operating Lever® V)V FEisL —- « « - . . 1

49 SYY004168 Screw(M3-0.5%2.8) =« « « « - « . IERY o o v v o v e 2

50 SYY000488 NUEL * = = © © o o « o o « o o o . F U R e e e e e e e e 9

51 SYY004138 Screw(1/8-44X5) =« + « « « « .« . IERY « v v o e oo 1

52 SYY007616 Screw(1/8-44%x4.2) - - - - - - - IERY « o s v v e oo o 1

53 5Y0069035 Feed Rocking, C. Set - - « « - - =y hGE) - - - - - - . 1

% Ref. No. 1 to 40 «+--- See the preceding page.

DT6-B924



LUBRICATING MECHANISM

DT6-B924



LUBRICATING MECHANISM

Ref.
Na

CO WO = OO WU 2D

u—y

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
21
28
29
30

31
32
33
34
35
36
37
38
39

Parts
Na
SY0068303
SY0068304
SY0068296
SYY000465
SYY000550
SY0068079
SY0069112
SYY007605
5Y0068294
SY0068482

5Y0068480
5Y0068281
SY0068280
5Y00684381
SY0068277
SYY007650
SY0020472
SYY000474
SYY004249
SYY009150

SY0069107
SYY004198
5Y0068298
5YY004353
SYY000532
SY0068295
SYY310085
5Y0068344
SY0068343
5Y0068342

SY0068341
SY3021572
SYY005650
5Y0032421
SYY005076
5Y0068289
SYY004445
SYY(004352
SY0069106

i 3 12

Amt .
Description | A Req.
Crank Chamber Oil Gauge - - -« - - TS DBEAANE—T () - 1
Oil Height Indicator =« - + « - - HMEERE. - - - - - . 1
0il Receiver(Rear) - - - - - - - FANEZ () - -« - - - - 1
0i1 Wick = = = = = o o o o v o c gl o o ae e e ]
Seal = « o « ¢ o« o o o o o o . /\0‘/:"\—“/ .......... 1
O-ring (PY) = = = = = + « o « « . QUL Z e v ve e v e v 1
Pump Housing Cover(Rear) Unit » - "I FHA"—(#) () - - 1
Screw(9/64-40%9.5) « « « « « -« . T 6
In-take Filter =« = « ¢« = « » « - AT LIV Z o« o o o o o o s 1
Pump, C. Set =« + + = = « - « -« Ko7« -0 e e e 1
Pump Hous ing « + « « « o « o o . A TN f7 o T e e e e e 1
Pump Gear Shaft (Short) =« « - - - RUO7FEXTo7bbE) - - -2
Pump Gear Shaft(Long) - - - - - - RO EXT 7 (E) - - -1
0il Pump Gear - = - = = « « « « . R TFET + » o o o o o o . 4
Pump Driven Gear =+ - + « - « - - RUOTEERNFTT « -« = - - - 1
Screw(11/64-40X5) =« = « « « - . R ¢« o v v o e e e 9
O-ring(PB) = = = = = = « = + + . OUUF v v vv e e e e e 1
Washer = - = « « « « < =« - . A 1
Screw(9/64-40X3) « » « « - - - . IERS « o v e e e e e 9
Screw(11/64-40X11) = = « « « - - JERT o v e e e e e e 9
Pump Housing Cover(Front) Unit - "\ F B _"— @D GEE) - -1
Screw(MIO—l.SXG) ........ _U:*\\/“ S NN 1
Thread Take—up Oil Defense Unit - KA U HBFMAR - « - - - - 1
Screw(9/64-40X7) « « « « « « « . R « o v o v v i oo 9
Washer « « ¢ ¢ -« « - 7o o o . T e o o o o o o o s o 1
0il Receiver(Front) « =« - - « - - FANELT(FD - - - o - 1
0il Wick(Woollen Yarm) (2=90mm) - #K(EHR) - - - - - - - - - 1
Rubber Bushing - « - - - - « « . TAT O o v o v o o o 1
0il Filter Screen Rubber Seal - - M/ EBE@Xvx - - - -1
Oil Filter Screem+ « = = - « « - W e - - - - - - |
Oil Reservoir Rubber Seal - - by A AN SN 1
Oil Reservoir = « = « = « « « « . b1 Ly 1
Screw(M5-0.8%x14) « « « « - - - - IERY « o v v o v e e e . 4
O-ring(P10) « « =+ « « « « « « - . OUL - ...J00. .. 1
Drain Hole Screw(3/8-24x8) - - - HEkF XY » « « « « - - - . 1
Pump Housing Gasket - - - - - - - NG TRy T e e e 1
Screw(11/64-40X11) « = « « « « « IERY « oo v v e e e 1
Screw(9/64-40X11.3) =« « « « « - IERY - v e v e e e e 2
Pump, C. Set 2 = « « « « « « « . R 7F2) o000 - 1

DT6-B924



13 MISCELLANEOUS FOLDER R

EXTRA PARTS

DT6-B924



MISCELLANEOUS FOLDER

Ref.
No.

O W OO =1 O O WD —

[o—

12
13
14
15
16
17
18
19
20

Parts
Na
SY0069120
SY0069121
SYY007006
5Y0069122
SYY004230
5Y0069125
SYY004358
SY0069123
SY0069124
5Y0069126

5Y0069128
SYY001228
SY0063127
SYY001227
SY3020102
SYY001330
SYY000538
SY0069184
5Y0068471
SYY004182

EHE R 13
Amt .
Description L 4 Req.

Folder, C. Set(XH) - - + - - - TR G GBE%mA) - - - - - 1
Folder (Upper) « = « « = = = - EH(E) -« o0 e e e e e 1
Screw(9/64-40x4) « « « « - IERT e v v v e e e e e e 1
Folder(Lower) « = « « « « -« - - FE(F) » « « = o o v o o 1
Screw(9/64-40X2.8) « + « « - - R e o v e v e e e e 9
Clamp Plate » = = « = « « « - - TSP T U—h e e e e e 1
Screw(9/64-40X5.6) « « « - -+ HERT o v v v e e e e e e 9
Folder(Lower) Spring - - - - FEH(TF)NER ¢ « ¢« o o ot 1
Folder Support =« =« « « « « « - EREAR . e e e e 1
Folder Support Slide(Right) « - - EHASAKFCH) - - - - - - 1
Folder Support Slide Spring - AT ARNRR - o v o o 1
Screw(3/32-56x3.2) « « « « - IERD oo o o v e e 1
Folder Support Slide(Left) - - - EHAZAF(E) - - -+ - - 1
Screw(1/8-44x3.8) =~ - - - - - J o A 9
Folder (Upper/Lower), C. Set - » - EHETGE) - -« « « « - 1
Screw(9/64-40%x3.8) « - - - - - JERT « o e e e e e e e e 9
Washer =« « ¢ « ¢ ¢ ¢« o « « & TS/ o o o o o s o o o . 2
Folder Support = = « = = = » - FEHL e e e e e e 1
Folder Support Spring - - - - - FEHENX -« - v o o o v 1
Screw(3/32-56X2.5) = = « -+ - - QERD + v o e e e e e 1

DT6-B924



14 DT6-B924-01F EXCLUSIVE PARTS HIETINERRS

EXTRA PARTS (for Heavy) 3% (EWIR)
DT6-B924-01E - DT6-B924-01F

1"

DT6-B924



DT6-B924-01F EXCLUSIVE PARTS

Ref.
Na
1

O W OO ~1I O Ul = LD

fom—y

11
12
13
14

Parts
No,
SY3029111
SY3027172
SY0069044
SYY003638
SY3027173
SYY004222
SY0063046
SY3021551
SYY270017
SY3028031

5Y0063240
SY0063242
SY0069241
5Y0069243

Description
Needle Clamp(F) (7.14mm) - - - - -
Presser Foot, C. Set(F) (EH*®) -
Presser Foot(Upper) - = « « « - -
Screw(11/64-40x4)
Presser Foot(Lower) (F) (EH*")
Screw(1/8-44x%3.2)
Presser Foot(Lower) Spring
Finger Guard
Screw(3/32-56Xx3.3) « « « « « - -
Stitch Plate(F) « = = « = = « - -

-------
ooooooo

..........

Presser Foot, C. Set(E) (H*?*)
Presser Foot(Lower) (E) (H*®) -
Presser Foot, C. Set(F) (H**)
Presser Foot (Lower) (F) (H*?) -

%1 EH: for Extra Heavy

%2 H: for Heavy

YIETINERBE

£ %
GHEA(F) - « -« - -

- ¥ (i) (F) CBEWH) - -

 ESUS RN
ERT « o 0 e e e e

- (T) (F) GBEHHA) - - -

ERY o o o e o e e

. . TﬂH:EA(_F:)‘)§<j( .....

T4V HH—K - « « -
ERY + o e e e e
SHR(F) -« -+ - - - -

- #x ) (E) (E9AD - - -
- () (E) (BEYA) - - - -
- - W GHY(F) (BEWA) - -
- W (TF)(F) (EBRD - -

DT6-B924



15 SET STYLE PD-C EXCLUSIVE PARTS(1) PD-CEA&E& (1)

DT6-BY24



SET STYLE PD-C EXCLUSIVE PARTS(1)

Ref.
Na

WO OO =1 DD O OO

fa—y

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
25
34
35
36
37
38

Parts

_No_

SY3021575
SY0068935
SYY003662
SY0063009
SY0068302
SYY240005
SYY300020
SYY230003
SY0068917

SYY200022
5Y0068336
SYY000429
SYY009779
SY3021600
SYY240004
SYY000424
SY0068922
SYY300021
SY0068921

SY0068920
SYY290012
5Y0068923
5Y0068914
SYY340018

SY3021581 *
SYY004219 %

SYY290014
SY0068937
SYY300019

SYY009900
5Y3021601
SYY110012
5Y3021602
SYY004471
SYY000528
SYY110013
SYY000665

PD-CE A& (1) 15

Amt .

Description H 4 Req.
Motor Cover « « = + «  « « « « & F— B PN e o e e !
Collar(8.2x22x10mm) » + = =+ - - b R R I 3
Screw(ME=1X6) = « « « « « « « - R ¢ oo e e e e e 3
Cover Cushion = = <« = <« = = ¢ = = BN 7 gL e e e e e e 3
Sewing Machine and Motor Supporting Plate I vV Eifffk - - - - 1
Screw(3/8=16X58) « « « = = + « - IR o o o o v o v oo 9
Toothed Washer = « « = « = = « = Ry A 6
Cap Nut « & ¢ « = o ¢+ o« o o = S iy b B R 2
Supporting Plate Cushion - IVVERMRZ vy - - -6
Nut » o o o o o o o o o o o o . . -j—\\/ ]\ ........... 4
Sewing Machine Setting Support - IV EUfrwliBOfR - - - - - - 1
Washer =« =« ¢« ¢+ o « o o o « « « & 7>y L T P P 2
Screw(M3-0.5X6) - - - « « « - - IEFS « e S e e e e . 9
Belt Cover =« « « « < ¢ o « « « ST e S 1
Screw(1/4-20X13) « « « « « « « RS ¢ e o e e e e e . 9
Washer = « « o « « « o« ¢ « « o & A AV SR I 3
Motor Lever Connecting Rod(Upper)E—&F L N—g@iEdE(L) - - - 1
Washer « « = « « ¢ « « « « « . . L7 A R e 1
Motor Lever Cushion -+ -« - « - - - F—HLR—FT gy - 2
Collar(6.5x25x11.2mm) « + + « - BT e o e e e e e e e 1
Screw(1/4-20X13.5) « « « « « « - R« o o e e e e o e 3
Motor Lever Connecting Rod Joint #HEEHESHEFE - - - - -« - - - 1
Motor Lever Connecting Rod(Lower) ®— & L X—EiiEEE(T) « - -1
Cotter Pinp =« « « o « « o « « « . £ 1
Machine Frame Supplementary Plate I v U Euft~ wfiBhtk - - - - - 1
SCTQW(3/8_16X28) ........ _U:j'{t‘/“ ........... 2
Screw(3/8—16>(54_6) ....... ﬂ:;}‘(\‘/“ ........... 3
Motor Cushion+ « = « « « - - - - EBE—HF Ty ale e 3
Washer =« « « « = « « « « « « . . TS/ e o o v e e e e 3
NUE * = o« o o o o o o o o o o o . o ]
Belt Cover(Right) « « « « « « « =« Y N I S =3 BERE S 1
Screw(M4—0.7X5) =« - « « « - - - Y-SR L 3
Belt Cover Stay - « « - » - - - - RAVRNBHIN—ZF o o o - - 1
Screw(3/16-32Xx9.5) « « « « « « . IERT ¢ o o v v e e v e 9
Washer « + ¢ « o o o o o o o o & Uo/:‘/.\, .......... 2
Screw(M4-0.7x8) =« - « « « + - . IERY « o v o e oo 1
Washer « « « ¢ o o ¢ o & o ¢« o & TT S/ o v o o o o o o o o 1

(&) *HIOEMZT 783V Ry 7 RZEHMENTWET,
Note : Parts marked * are packed in Accessory Box.

DT6-B924



PD-CEmE & (2)

SET STYLE PD-C EXCLUSIVE PARTS(2)

16

DT6~-B924



SET STYLE PD-C EXCLUSIVE PARTS(2)

PD-C= FR#AB & (2) 16

Ref.

&

OO0 =1 OO WU W OO

—

11
12
13
14
15
16
17
18
19
20

21
2
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

% Ref. No. 41 to 52

Parts
No

SY0068901
SYY260003
SY0068925
SYY260002
SYY290013
SYY009900
SYY340017
SYY200021
SY0068906

SYY290012
SY0068910
SY0068915
5Y0068308
5Y0068918
SY0068939
5Y0068913
5Y0068916

SY0069178

SYY270007

5Y0068907
5YY000424
SYY120006
SY0068909
5Y0068933
SYY240006
SYY000612
5Y0099115
5Y0099113
5Y0099114

SY0099111
SY0099112
SY0068928
SY0068929
SYY009814
SYY240004
SY0068927
SYY220002
SYY000576
5YY000362

Amt .

Description M Ga Req.
Sewing Machine Support Bracket - I ¥V EfitR{xFF& - - - - - 1
Screw(1/2-12X15.6) « = « = - « - HERY o o e e e e e e e e 8
Suction Pipe Holder« = = = - - - WABERNALY « -« 0 oo - - 1
Screw(3/8-16X10) « « « = « « - - JERY o o v e e e e e e e 1
Bolt(with Rubber Cushion) = = « « T AFFARML B « « « = ¢« o 1
NUE = = o = o o o o o o o e e S 1
Pin e « = o = o o o o o oo o0 HR—T >z - -3
NUE = o ¢ o @ o o o v o e e e e T S 6
Connecting Rod Positioning Collar (Upper) HzBragsis—(L) - - -1
Screw(1/4-20%X13.5) « + = = - « - IERY o v o e e e e e e e 5
Rubber Pipe « « + = = ¢ = » < - - TARNA T o o o o e e 1
Presser Foot Lifting Shaft Lever =4/ v 7 hLoX— .« -« « ]

Presser Foot Lifting Connecting Rod Spring =8/ @#EiEE Nx1
Connecting Rod Positioning Collar(Lower) Hxfrughkis—(F) - - -1

Table = + = « = = = « o + o o + & A i | VISP 1
Presser Foot Lifting Shaft R et Vs b 7 NIRRT 1
Presser Foot Lifting Link Lever - i D) 7L o8— - - « -]
Presser Foot Lifting Link+ « » -8B X Y 27« « - o o . . 1
Screw(3/16—32><7.7) ....... ﬂ:*‘/ ........... 1
Shaft Lever Spring Hanging Piece "k« « « o o v o - 1
Washer =« =+ « ¢ ¢ « ¢ o« ¢« o « o & 17\7:‘/.\7 .......... 5
Screw(M6=1X12) « = = = « = « « = R = o e o v oo e 3
Presser Foot Lifting Shaft Lever Spring#zgfyy7hvA-A% - - « -1
Switch Board =+ = * « « = » = « « A FRUYFHE s - - - - - 1
Screw(3/8-16x19.4) = - « « « - - R e v o v e e v e a 9
Washer = « ¢ « ¢ « « « « o« « & & LA AV I 2
Thread Stand Pipe (Short) BERATE) - o e e . - 1
Pipe Joint =« « = = = « « « « « - T N 1
Cord Pipe = = « = « = = « + « o« e S A T 1
Insulating Bushing +« « « « « - - T oo e e e e 9
Thread Stand Pipe(Long) - - - - - RSN AT(E) » » « o+ - - 1
Table Support(Short) =« « « « - - F—T NP R—-FEE) - - - -1
Table Support{(Long) - « - « - - - F—TAHFER—F(E) - - -1
Wood Screw(¢3.1Xx20) « « « « - - N 6
Screw(1/4-20x13) « « = « « - - . IEXRY ¢ o v v o v o 0o 4
Table Support Ring Unit - - - - - F—T AP R—KY L E) -1
Screw(1/4-20X38.2) « = « « + « cIERT - 4 o 0 oo oL 9
Toothed Washer - - - « - - - - . Ty A T )
Nut « ¢ « o o ¢ o ¢ o ¢ o o o o & jij b ........... 2
""" See the following page.

(F) *xEHIOBREIZT 7 8H IV Ry ZF AZEHEATWES,
Note : Parts marked * are packed in Accessory Box.

DT6-B924



PO-CERA&& (D)

SET STYLE PD-C EXCLUSIVE PARTS(2)

16

DT6-B924



SET STYLE PD-C EXCLUSIVE PARTS(2)

Ref.
No.
41
42
43
44
45
46
47
438
49
50

51
52

% Ref. No.

Parts
No.

SY0068305
5Y0068914
SYY340018
S5Y00638911
5Y0068912
SY0068900
5Y0068942
5Y0068924
SYY001448
5Y0068904

5Y0068903
SYY260001

1 to 40

PD-CE A& & (2) 16
i Amt .
Description &t 4 Req.
Columpn = =« =« * * @« ¢ * « o « o & s § f} N T T 1
Presser Foot Lifting Connecting Rod¥ =43/ &EfEHE - » - - - - 1
Cotter Pin =+ = = =« « - = - « - . = 1
Presser Foot Pedal Lever + « - « B FF AL N—. - « ¢ ]
Motor Pedal Lever - - - -« « - - - BT B RE L IN— e o e 1
Basement =« <+ <+ ¢ - o+ e o e o e T e 1
Basement Rubber Cushion - -« - - - NR—=RToay 4
Pedal Lever Collar =« « « + « - - REL U NR—HF— o o+ - 4
Screw(15/64-28X5.5) « « « « « - 15 37 2 4
Motor Pedal - » » « « ¢ ¢« « -« S a4 VAT 1
Presser Foot Pedal - - « « - - - HLE AT e o o v o . 1
Screw(5/16-18x9.5) « « - « « « -« ERY e o v o v e e e 4
''''' See the preceding page.

DT6-B924



PD-CEAZ & (3)

SET STYLE PD-C EXCLUSIVE PARTS(3)

17

DT6-B924



SET STYLE PD-C EXCLUS!IVE PARTS(3) PD-CEAZE® (3) 17
Ref. Parts Amt .
Na Na Description diix 4 Req.
[ — Clutch Motor, C. Set(See the table) 75 vFE—% ) (F&3H) - 1
2-1 SY0068934 Handwheel Unit(M12-1.75)(Standard) ¥ F&R A —n ) (EE#E) - 1
2-2 SY3020006 " (M10-1) (Extra) ” o (BFEM) 1
2-3 SY3020016 ” M14-2)C » ) ” o (o on )1
3 SYY009751 Screw(M5—=0.8X10) « « « = « + = =« IERY o o v e e e e e e e 2
4 SYY000600 Spring Washer = « « = = = = = = =« AFYV T T - oo - A
5 SYY000009 NUb © « @ o o o e e e e e e e Yl ST 9
= £ J£ Voltage

izf' ;Zscriptif} 100V 200V 220V 380V 415V
: 1 #8/Phase | 3 #H/Phase | 3 #H/Phase | 3 #8/Phase | 3 #H/Phase
L | 27y FEF—F G oyg613163 | SY9613164 | SY9613165 | SY9613166 | SY9613167

Clutch Motor, C, Set

DT6-B924




18 THREAD STAND RIB

' for PD-C. SL-C

DT6-B824



THREAD STAND

Ref.
No

W OO ~1 O W OO

[a—ry

12
13
14
15
16
17
13
19
20

21
22
23
24
25
26

Parts
Na

SY9620607
SY0099101
SYY003632
SY0068358
SY0068359
SY0099102
SYY009948
SYY000676
SYY000145
SY0099103

5Y0099104
5Y0099105
SY0099066
5Y0099065
5Y0093106
SY0099107
SY0099110
5Y0099108
5Y0099109
SYY003662

SY0099104
5Y0068358
5Y0068359
5Y9620669
SYY930055
SYY910004

RILB 18
Amt .
Description R A Req.

Thread Stand, C. Set(7 Spools Type) &>z () (7 &%H) - - -1
Thread Hanger « =« =« <« « < « « « - 2L RAVH « o o o v s 1
Screw(1/4-40X10) = « « « = « - - R o o o v v v e e e 5
Thread Eyelet » « « « « « « « « « ARENKE - - - oo - 924
Thread Eyelet Bushing -+ » - + - - RENLRE T v = - - - 24
Thread Guide Adjusting Ball Holder SZEMNFHHEKZT - - - - -+ 1
Screw(M8-1.256X30) =« - «» - - - - LENFGRTY o EXY - - -1
Spring Washer - = = » =« = - - - ATV TTyyx - - oo 1
Nut ¢ ¢ ¢ o o o o o o o o o o o & B A R T S 1
Thread Guide Adjusting Ball - - - RENHEEK - « -+ - - - - 1
Thread Guide = -« « - = « « < « HREEPR - - - e e e e e e e 1
Thread Stand =« « « « « « « « « « AT o+ v e e e e e e e e 1
Spool Pin+ « « ¢ = ¢ o o 0 o o AL — U e e e e e e e e e 7
Spool Cushion =+ = = « = = « = - - RAS—NToray - - - 7
SDOOI Mat « » = = = o « « o o o . 27"__]1/7\) ]\ ....... 7
Spool Seat Disc = = « = = = « - - ||| P 7
Thread Stand Bar - + « « - « - - ANFRE « -+ o e e e e e e e 1
Thread Stand Bar Block - - - - - R T oy y e o o e . . 1
Thread Guide Block =« - « « « - - RENT a7« o o o oo . 1
Screw(M6—1X6) ......... _u:;‘F\‘j ........... 8
Thread Guide - = + =+ = « « - - - E7% 7, ICE 1
Thread Eyelet = = « « = « « = « HRENRE - - v s s e e e 8
Thread Eyelet Bushing - - - - - - RENRET V= v oo - 8
Column Cap =+ = = « = « « + « « :1751\3\:.:\7\\/7’ ....... 1
Spring Washer - = = « « « - - - - =Y Ve e s 7
Nut « « « o o ¢ o o o o o o o o . D A R B 7

DT6-B924



19 SET STYLE SL-C EXCLUSIVE PARTS(1) SL-CERA#& (1)

1 MFS

24 MLS

DT6-B924




SET STYLE SL-C EXCLUSIVE PARTS(1)

Ref.
Na

W oo ~3 OO U = W DO —

(U

11
12
13
14
15
16
18
19
20

21
22
23
24
25
26
27
28
29
30

31
BE
33
34
35
36

Parts
No
SY3021590
SY3021578
SYY004215
SYY000016
SYY009858
SYY000429
SY0068962
SYY000070
SY0037912
5Y0068161

SYY004440
SY3021577
SYY001156
SY3021579
SY3021580
SYY009973
SY3620673
SYY911006
SYY910004

5Y3620675
SYY930054
SYY910005
SY3021009
5Y3611043
5Y3021010
SY3021012
SYY000421
SY3021014
SYY000429

SYY(000676
SYY009891
SY0077286
SYY003635
SY3021011
SYY160007

SL-CE A& (1) 19

Amt .

Description AT 4 Req.
MES, C. Set » = = = » = = « « « « MES(SH) - « « = = « « + « « 1
Sewing Machine Supporting Block - ST VEftHE - « » « = =« - 1
Screw(3/8-16X45) - - - - - « - - B S I T 2
NUt = * « = « o o + ¢ o o o o o & G ]\ ........... 8
Bolt (M8~1.25X75) « « « = = - - - b S 4
Washer =« ¢ =« + o ¢ o ¢ o o « o &« i 3,€//qv .......... 4
Supporting Block Cushion - - « -HWfiBErvyzv - -« - - 4
I{arlgi]]g Nut ¢ « = = o o ¢ « « « =« }%ﬁ u f}‘ % }\ ......... 4
Chainm« = * « © @ * = « o « « o = B 1
Presser Foot Connecting Lever « - i/ EHEEL N— - - « - 1
Screw(11/64-40%x8.3) = « « « « -« 1 A AR IR 1
Handwheel « « « <« » = ¢ o v o NYUREBEA—IL =+ o o e e . 1
Screw(11/64-40x13.3) + « - - - - B S 3
Belt Cover(Upper) = « « « « « « - S hHR—(E) s e . 1
Belt Cover(Lower) = « = « « « - - NNV PBIANR—=(F) -« - o - - 1
Screw(M5=0.8X10) = = + « « « « « IERT o o o e e e e e e 4
Column Pipe Connector » « « - - - IS AN, THEE S - - - . - 1
Screw(M5-0.8X13) « « « « « « - . 1= A 2
NUt « = = o o o o o e 0 e e e e S 9
Column Pipe (Lower) - « - - - - - IS ARNALT(F) s =+« « - 1
Washer =« « ¢ ¢ ¢ ¢ « ¢ o « .« « . 17‘\/\‘/.\7 .......... 1
Nut (5/8-18 UNF) + = + « « = « « - S 1
MLS, C. Set = = » = = = = = « « . MLS(RH) - « = = « = « « - &« 1
i, o TR A WY 12 S 2 N T 1
Driving Lever Shaft -« - - - - - - EXEH L N—d - - - - - - . - 1
Rod End » + = = «[s =« . & o .. By RZVR - -« - o 0. 9
Nut (M12) = « = « = = = = = « « . e A R 9
BONNEVONIE® - B - - oy Ry RFo e o oo 9
Washer « « ¢ ¢ « o o o « o o o & T/ % e o o o 0 o v o o & 2
Spring Washer « = « « « « « - - . ATV TTy v o v 2
Screw(M8—-1.25x20) =« « « « « - - R - e e e e e 9
Collar(12x24.3%x10) =« « « « - - s B A O )
Screw(1/4—40X6) = + « + « « « . R e o e v e e e 4
Driving Lever = » = « « « « « « . BR&EhL N— o o . L. 2
SCI’BW(MG_IXG) ......... JJ:*:) ........... 4

DT6-B924



20

SET STYLE SL-C EXCLUSIVE PARTS(2)

SL-CER&& (D)

DT6-BY24




SET STYLE SL-C EXCLUSIVE PARTS(2)

Ref.
No

O o QO D =

Parts
Na
SY3021583
SY9603041
SYY350001
S5Y9611071
SY9611043

Description
SL-C1, C. Set =« = « « « « « « .
Machine Table - + = « = « « « « .
Wood Screw(¢5.8X4.5) - « « «

Table Stand(H Type) « « « « « « - =

Pltman .............

SLCEREB&E ) 20

Amt .

i 4 Req.
SL-CLGRL) « = » » + « - - - 1
f;;-——jjfjl, .......... 1
7K;F°/ ........... 4
77 VEBHE) - o- - - - 1
| R N A N 1

DT6-B924



AC1TEE

“AC1" DEVICE

21

v UACTT

“AC2”

DT6-8924




“AC1" DEVICE AC1UEE 21
Ref. Parts Amt .
_No Na Description 7oy 4 Reg.
I = “AC1” Device, C. Set(See the table)“ACI 3E[E (Z8) (FEz®|) -1
2 SY3029940 “AC2” Device, C. Set =« « « « « « “AC2VEEE (M) - - - - o . . 1
3 SY3029913 “AC3” Device, C. Set =+ « = « « “AC3EEE (M) - - - - - - - 1
5 SY1094010 Elbow Connector (EL6-M5) - « « - - TR TARTHZ o« o o o o 1
6 SYY000623 Gasket =+ » « « o o o o 0 4 ow W . I 1
7 SY1091028 Air Cylinder (KMS—-16NFS-45) CITUVYUHE e e e e e 1
8 SY3021036 Cutting Head =« « « « « « « « .« . S 1
9 SY3001101 Cylinder Holder - - « = « « « « S UL FRftE - - « - - - - 1
10 SYY001923 Screw(9/64-40x14) - - « « « . . IERY < o v o v 0o oo 2
11 SYY000532 Washer « - « « « « o . . . o .. 7S SRR TR 2
12 SYY000644 Spring Washer - - « - « « « « . . A7V T Ty« o o o 2
13 SYY000335 Nut =« = v o v e v oo s oo D A N R 2
14 SY3021702 Cylinder Holder Support - « « « - DV PHRfFE LTI - - - - 1
15 SYY004440 Screw(11/64-40%X8.3) « « « « . . IERY « o oo v oo 3
16 5Y3021019 Chain Guide = « « « « « « « « . . EBRHTAR -« « o« o o 1
17 SY3021018 Cutting Head Anvil =+ - - « « . . TAX < o o o o v v v oL 1
18 SYY004445 Serew(11/64-40Xx11) » « « « « « . IERY v v o v e e ol 2
19 SY0010073 Regulator (AW2000) « - - - « « . . V¥ a2l —F .« o o o oL 1
20 5Y0013218 Regulator Support - - - - -« - . . VX a2 b—FE R - - - - - 1
21 SYY009960 Screw(M5-0.8X16) « « - « « « « . B S TP 2
99 SYY000669 Washer « » = « « « « « « o « . . URZ 4
23 SYY000600 Spring Washer - - « - « « « . . . AU T T o %o o o o 2
924 SYY000009 NUL © * = « © o o o o o o o« o o . Fo ke e, 9
25 SYY006905 Wood Screw(o¢5.1x20) - « - « « . KRR = o o o oo v v v 6
26 SY0033939 Hose Band(1/4 inch) « - - - « « . b S N N 1
27 SY0010108 Hose Union =+ « « « « « -« « . .. R—RAZ=F e o o v o o 1
28 SY0010264 Connector (EC6-PT1/4) - - - - . . TRTH e e o e e e 1
29 SY0010261 Vinyl Tube(6<4mm) =+ - - - - « . E=m—nNAfF e e o v oo o
30 SY1090163 Solenoid Valve, C. Set - « « « - BREAGE) - - - - e o . 1
31 SY0010120 Solenoid Valve « « « « « « « « . BRATE =« - - o o o . 1
32 SYY009937 Wood Screw(¢3.8x20) - « « « - KRR« o v e o v o v v L 2
33 SY0010263 Connector (EC6-PT1/8) - + - - - . TARTHE « o o oo 2
34 SY0010119 Seal Plug« « « « « « ¢« « o ¢ .. AT FS5T « o« o oo 1
35 SY1200003 Cord(C) » = = = « = ¢ o v v o o = e () R 1
36 SY0011709 Control Box Stay =+ « « - - « . . H#EIRYy 72257 ¢+« « . . 2
37 ————— Control Box, C. Set(See the table) HIFH¥EE () (FXE®) - -1
38 SY0011340 Control Board - = « « -« « - « . . TEER - - - - - ... 1
39 SY0011303 Earth Cord - - - - « - - « - . . T—RAI—F « « ¢« o v .. 1
40 ————— Fuse (See the table) - « - - - . . Ea—X(FEZHB) - - - - - 1
% Ref. No. 41 to 51 «+--- See the following page.
o Lo £ Voltage
ﬁzf. Sﬁscriptioﬁ 100V 200V 220V 380V 415V
’ 1 #i/Phase | 3 #8/Phase | 3 #H/Phase | 3 #H/Phase | 3 #H/Phase
1 .‘AC{ %E(#ﬂ) S5Y3029935 SY3029936 5Y3029937 SY3029938 SY3029939

AC1” Device, C. Set
37 il i (1) SY1249118 SY1249119 SY1249120 SY1249121 SY1249122

Control Box, C. Set
40 E=2—X S5Y0010885 SY0010912 SY0010912 SY0010529 SY0010529

Fuse (Ampere) (24) (14) (14) (0.54) (0.54)

DT6-B924




CALTT

DEVICE

“ACT 3

2

' UACTT

“AC2”

3 “AC3”

37

39
A

43

J
DT6-3924




“AC1”

_ACT" DEVICE

Ref. Parts

No. Na

41 SY0011987
42 SYY009814
43 SY1066120
44 SY0092232
45 SY0010564
46 SYY300031
47 SYY300033
48 SYY100038
49 SYY000580
50 SYY006910
51 SY3021701
¢ Ref. No.

1 to 40

Description

UL Clamp

------------

Wood Screw(¢3.1x20) - « « - - .
Knee Switch, C. Set« - « « - . .

Knee Switch Holder

-------

Knee Switch = « « « « o o o o . .

Washer -

oooooooooooo

Spring Washer « = « « -« « « . . .

Wing Nut

Washer -

-----------

............

.......

CACIEE 21
Amt .
dn Reg.
ULZ7S5o7 . « o .o . . .. D)
7|<;f<¢/ ........... 2
AL yFGE) « « - - o - s 1
ALY FRAHE - - - - - - 1
]%g;z.,f VR 1
7 5/qv .......... 4
ATV T T« v o v 9
FagFoh e oo oo oL 9
Twrd o o o o v 0 L L. 4
KRS o e e e e e e 9
ExAZ B N— e oL 1

DT6-B924



‘FOL-1"%&E&

“FDL-1" DEVICE

22

DT6-B924



“FDL-1" DEVICE

Ref.
Na
1

W oo -3 O Uk WD

[um—y

12
13
14
15
16
i
18
19
20

21
22

Parts
No.

3Y0068957
5Y0033939
5Y0010108
3Y0010073
S5YY009960
5YY000669
SYY000600
SYY000009
SY0010264
5Y0010261

5Y0010112
SY0010333
5Y0068953
SYY009813
SYY000424
SY0010263
5Y0010410
SY0096354
SYY009736
5Y0096340

SY0037912
SY2101451

“FDL-17E 22
Amt .
Description L A Req.

“FDL-1" Device, C. Set = =« - - - “FDL-1"®EGH) - -« « - - 1
Hose Band(1/4 inch) » = + « « « - R—Z R R e v e v o o o . 1
Hose Union(NH512-8X1/4) - - « + F—RzZ=F 1 v « « ¢ « « -« 1
Regulator (AW2000) « « = « « « - - L2l —& + v o v o e e 1
Screw(M5-0.8X16) = = « = = « - - IERY o v e e e e e e e e 9
Washer = « « = « « « « « « o« YT/ e o o e e e e e e 4
Spring Washer - « = « « « « - « . ATV T Ty« oo o - 2
NUE © * ¢ o o o o « o o o o o o . el I 9
Connector (EC6-PT1/4) - - - - - - SRTH e e e e e e e 1
Vinyl Tube(6X4mm) - - « « - - - St DY & RS
Bamboo Joint(I-4) « « « - - - - -« Ny TREFE - -« o 0 o o . 3
Air Valve » ¢ + = ¢ o o o o o o & I—}?/ﬁ}l/j\ ......... 1
Air Valve Bracket « « « « « « - ITFTRAAVTEAR - - o - - - 1
Screw(1/4-20x15) - - - - - « - - RS - o v v e e - . 5
Washer =« « ¢ ¢ ¢ = « « « o « o & LA R 5
Connector (EC6-PT1/8) =« - « - - - =3 3/ SN 9
Air Cylinder (CMBN-N30-25) « « « - =73 U & « ¢« « o o o 1
I-Knuckle » « « « ¢ « & « o o o« ITF S e oo oo e e 1
Screw(M4-0.7x6) =« = « « - - - - R « v e e e e e e 1
Air Cylinder Holder - + » = + - -. TV ERAE s - - - - 1
Chain e« * « =« + * ¢ o « « o o o . ﬁ ............. 1
Spacer(smm) ........... ;(fQ-_if .......... 2

DT6-B924



“AC1/FDL-1"%58

“AC1/FDL-1" DEVICE

23

DT6-B924



“AC1/FDL-1" DEVICE “AC1/FDL-1"%8 23
Ref. Parts Amt .
No Na Description i A Req.
1l “AC1/FDL-1" Device, C. Set(See the table) “ACL/FDL-1"3#EB(#) (F£&81) 1
2 SY3029913 “AC3” Device, C. Set =« « = « « . CAC3TEEEGE) - o- - ¢ - - e 1
3 SY1094010 Elbow Connector (EL6-M5) « « - - - TARITRTHE « « o o o o 1
4 SYYOOOGZS Gasket ............. /{“\\/;X;“/ .......... 1
5 SY1091028 Air Cylinder (KMS-16NFS-45) = IV A 1
6 SY3021036 Cutting Head =+ + « « « « « « « o 37 S T T 1
7 SY3001101 Cylinder Holder - = = « « = « « - DU FHftH - -« « « « - 1
8 SYY001923 Screw(9/64-40x14) + - « « - - . IERY ¢ o o o v v o 2
9 SYY000532 Washer ............. 7»/?/)( .......... 2
10 SYY000644 Spring Washer « « « « -« « « « . . ATV T Ty o v v e 2
11 SYY000335 Nut ............... 'j“\/ ]\ ........... 2
12 SY3021702 Cylinder Holder Support - - - « - VU FEftELTHRK - - - -1
13 SYY004440 Screw(11/64-40x8.3) - - + - « - ERY o e e e e e o 3
14 S5Y3021019 Chain Guide = = = « « « « « « « . ZEBH AR =« ¢ ¢ o o o o 1
15 SY3021018 Cutting Head Anvil - « « « « « . TAR = « o o o v o oo
16 SYY004445 Screw(11/64-40X11) « « - « - - . IERY « v v e e e e e e
17 SY0011709 Control Box Stay =« « « « = « - R 7 ZZF 4« o« o .
18 SYY006905 Wood Screw(¢5.1x20) « « - « « KR = o v o oo v o
19 ————— Control Box, C. Set(See the table) HIFHEB L) (TE=W) + - 1
20 SY0011340 Control Board« « « « « « « « « AR - - - e e e e - 1
21 SY1066120 Knee Switch, C. Set - « « - « - - BEAAyF(fE) - - - « « - - 1
22 SY0092232 Knee Switch Holder - - - - - - - EA A FERAHR - « - - - - 1
23 SY0010564 Knee Switch+ « = = « « « « « . . BRAALYF « « « o o v o 1
924 SYY300031 Nashenmaee: - TS SR . TS id o o o oov o v oo 4
25 SYY300033 Spring Washer - » + « « « « « . . ANV T Ty o o - - 2
26 SYY100038 Wing Nut + « « « + ¢« = ¢« ¢« o oo Fagry ke oo 2
27 SYY006910 Wood Screw( ¢ 6.8%x26) « « « - - - RET oo o0 0 0 v oL 2
28 SYY000580 Washer - « « - - = « « « < . . . A S T R 4
9 ————— Fuse(See the table) - « - « - - - ta—X (TSR - - - - 1
30 SY0010112 Bamboo Joint(I-4) « + « « « « - . NUTRHFE o o 0 o v 0. 3
% Ref. No. 31 to 62 «++-- See the following page.
- = E Voltage
ng' ggscriptif} 100V 200V 220V 380V 415V
' 1 #H/Phase | 3 #H/Phase | 3 #H/Phase | 3 #H/Phase | 3 #8/Phase
“AC1/FDL-1"3:/E (1)
1 | “AC1/FDL-1" Device, SY3029930 | SY3029931 | SY3029932 | SY3029933 | SY3029934
C. Set
1g | MEERE () SY1249118 | SY1249119 | SY1249120 | SY1249121 | SY1249122
Control Box, C. Set
9 Ea2—X SY0010885 | SY0010912 | SY0010912 | SY0010529 | SY0010529
Fuse (Ampere) (248) (18 (14) (0.54) (0.54)

DT6-B924




“AC1/FDL-1"%8&

“AC1/FDL-1" DEVICE

23

DT6-B924



“AC1/FDL-1" DEVICE

Ref. Parts

No Mo

31 SY0010333
32 5Y0068953
33 SYY009813
34 SYY000424
35 SY0010263
36 SY0010410
37 SY0096354
38 SYY009736
39 S5Y0096340
40 SY0037912
41 SY0033939
42 5Y0010108
43 SY0010073
44 SYY009960
45 SYY000669
46 SYY000600
47 SYY000009
48 SY0010024
49 5Y0010021
50 S5Y0010264
51 5Y1090163
52 5Y0010120
53 SYY009937
54 SY0010263
55 SY0010119
56 SY1200003
57 SY0011303
58 SY0011987
59 SYY009814
60 SY0010261
61 SY2101451
62 SY3021701
% Ref. No.

1 to 30

Description

Air Valve ..........
Air Valve Bracket - « = - + -
Screw (1/4-20X15) « « « « « =

Washer
Connector (EC6-PT1/8)

Air Cylinder (CMBN-N30-25) - -
I—'Knuckle OOOOOOOOOO

Screw(M4~0.7X6)

Air Cylinder Holder - - - - -
Chain» = * = « = = « « « « &«

Hose Band(1/4 inch) « - - - -

Hose Union(NH512-8x1/4)

Regulator (AW2000) « « - - - -
Screw(M5-0.8X16) - « - - - -

Washer

Spring Washer » = « « » « « -«
Nut ooooooooooooo

Nipple (TN-2)

T_‘IO INL ¢ ¢ o o o o o o o & .

Connector (EC6-PT1/4)

Solenoid Valve, C. Set
Solenoid Valve

Wood Screw(¢3.8x20) - - - -

Connector (EC6-PT1/8)

Seal Plug « « « « « « « « « .«
Cord(C) » = » = = = = « « « &

Earth Cord
UL Clamp

Wood Screw(¢3.1x20) - - - -

Vinyl Tube (6 X4mm)

Spacer(hmm) + + ¢ + ¢ o - . .

Cutting Head Cover

""" See the preceding page.

...........

e s e e

......

--------

e« o e o

o« o o

ooooooo

.........

..........

.......

“AC1/FDL-1"%8 23
Amt .
Lo 4 Regq.
TT NPT v e e e e e e e 1
T AATEAR - - - - - 1
IERY « o v e e e e e e 5
A AV SRR R 5
TR H e v e e e e e e e 2
= )N A 1
a0 A 1
JERY « o v v e e e e e e 1
VYV EBMAE - - - - 1
R 1
R—ANRL R e o 0 0 0 o o 1
TR — R =F L e e e e e e 1
X2l —HF « « o o o o . . 9
HERY « o o v e e e e e 9
AV SR 4
ATV T T e o - 2
o R 9
:\‘/7’]1/ .......... 2
THEF « « ¢« o« o o o o & 1
- /2 7
EA 2Nt R 1
BRETE - - - e e e e e e 1
y ¢ B DO 9
e B30/ 20 - SR T I 9
ATSFSH « o o o oo 1
:—F(C) ......... 1
F—AOa—FK + s ¢ ¢« « o « . 1
ULZSyF e oo o v oo 9
N 9
|t DY G A SR SR
AR—H o o o v e e e e e 9
EAZHR— o oo .. 1

DT6-B924



24

EXTRA PARTS

PRI

DT6-B924



EXTRA PARTS SR =101 24

Ref.
Na

~) O W WO

(&)
Notes:

Parts Amt .
Na Description fi 4 Req.
SY0069201 Looper Timing Test Bar - - - - F A RN e e e e e e e e e 1
SY0093690 Looper Timing Gauge = « = = = * * BAIVTHF—T o o 0 oo 1
SY3021700 Looper Gauge = = = = = = = = * = J i A A A 1
SY0068375 Needle Bar Setting Torque Rod - - $HEIA T N— = o ¢ ¢ o - - 1
SY0099096+¢1 Hexagonal Wrench Key(T-Handle) (6.35mm) (1/4inch) TRF—1L 71
SY0099097 v 2 Wrench (Open and Box Ends)(6.35mm) (1/4inch) v/ - » - = - - 1

SY0099099+%3 Offset Box Wrench(4.76mm) (3/16inch) 7y bRy 7 ALV F -1

ﬁl:®%%mﬂ~77y7l&—9®hﬂNm23“N%N4¢*9%T?0

Y1 This part is for the Screw SYY009104 shown in Ref. No. 23 on page 1 of
Parts Book.

ﬁZ:@%&HN—77V75&—§®%LNm13“WMU7¢$V%T#O

¥¢2 This part is for the Screw SYY004177 shown in Ref. No. 13 on page 5 of
Parts Book.

*3CW%%HN—vaﬁlO&—V®%LNm31ﬂWMM2m$9ﬁf?o

#3 This part is for the Screw SYY004162 shown in Ref. No. 31 on page 10 of
Parts Book.

DT6-B824



25 ACCESSORIES ToevUERE

DT6-B924



ACCESSORIES
Ref. Parts
No _ No
1 SY0099044
2 SY9620003
3 _____
4 SY0099094
5 SY0099091
6 SY0099051
7 SY0099095
8 SY0037945
9 SY0037916
10 SY0085964
11 SY0037943
12 SY9620002
13 SY9620007
14 506704001
15 SY0094723
16 SYY002451

Description

Machine Cover = - -
Bag ........
Needle(System : UY X 128GAS #22)
Screwdriver (2.5X 75mm)
Screwdriver (5.5 200mm)

Thread Tweezers

Wrench(5/16x3/8 inch)
Wrench(9/32x5/16 inch)

.......

.......

.....

ooooo

.......

.....

.....

Hexagonal Wrench(1/8 inch) .
Hexagonal Wrench(5/32 inch) « - -

Funpel - - > - - -
Oiler .......
0i1(0.350) + « « -
Silicone Oil = - -
Grease = = = <+ < °

Threading Chart

.......

-------

.......

.......

.......

7oy ERE

DT6-B924



28

DTE Class LIST of MAIN SPARE

PARTS(EZRH YR +)

N
AN Models DT6-B324-01F | DT6-BI24-01F
\ - )
Page N Ref. No» o 4
5 (01E) | Needle Clam
5 | 39(01E) " Needie Clamp SY3029110 | SY3029111
14 T(01F) | gk 2
5 | 20 0LE) - Too: C. Set
° OWO1E) | Presser oo ¢ SY3027170 | SY3027172
14 2(01F) | = (>
5 42 (01E} | Stitch Plat )
(HIE) Stiteh Flate $Y3028030 | SY3028031
14 10001F) | 3%
' Main Feed Dog
3 $Y0069038 —
=
" Differential Feed Dog
1 A SY0063039 N
' BB Y
Feed Roller. C. Set
7 27 Seed RoREn ¢ $Y3021573 -—
=V e— ()
7 20 Feed Roler SY0069162
L D
‘Y oe—3
Holder, C. Set
13 1 SY0069120 —
E R ()

DT6-8824




27

DT6b INDEX Page = 1
Parts Page Ref. Weight! Parts Page Ref. Weightl Parts Page Ref. Weight
No.  No. No. (g} | No.  No. No. (g} ! No.  No. No. (g)

SYY000009 17 5 i SYY000532 23 9 |

SYY000008 21 24 i SYY000538 3 39 i 8YY003433 6 27
SYY0Q0009 22 8 I SYYD00538 13 17 I SYY003434 5 10
SYY00600¢ 23 47 | SYY(000548 3 11 | 8YY003434 11 16
SYY000G10 4 31 I 8YY000550 12 5 I SYY003473 g 14
SYY000016 19 4 I 8YY000556 8 13 | SYY003473 11 36
SYYO00070 19 8 | SYY000576 16 39 i SYYD03632 18 3
SYY000144 8 8 i SYYO00580 21 48 | SYY003635 5 28
SYYO00(G145 18 9 i SYYOO00580 23 28 i 8YY003635 19 34
SYY000181 6 9 I SYYO00600 17 4 I SYY003638 6 32
SYY0D00189 8 6 I SYY000600 21 23 i 8YY003638 8 2
SYY000203 5 25 I SYY000600 22 7 I SYY003638 8 44
SYY000278 5 34 i SYY00060C 23 46 I 8YY003638 10 '3}
SYY000305 8 23 I SYY000603 8 11 I 8YY0(3638 14 4
SYY000306 9 8 I 8YYD00610 6 10 I 8YY003646 53 15
SYY000306 10 23 [ SYYO00612 16 27 I SYY003647 8 42
SYY000322 1 13 I 8YY000623 21 6 I 8YY(003649 5 14
SYY000334 4 32 I SYY000623 23 4 I SYY(003649 8 32
SYY(000334 7 7 i SYY000644 21 12 I 8YY003662 15 4
SYY000335 21 13 [ SYY000644 23 10 . 8YY003662 18 20
SYY000335 23 11 b 8YY000648 9 4 | SYY003670 6 8
SYY000340 1 10 I SYY(000654 7 18 |

SYY00(3355 8 19 | 8YY000654 8 45 I 8SYY004123 5 20
SYY000355 10 8 | 8YY000655 7 21 I 8YY004134 6 19
SYY000356 8 17 | 8YY(000656 2 3 | SYY004138 11 51
SYY000356 10 6 i SYY000665 2 38 | SYY004160 11 32
SYY000362 16 40 I 8YY000665 15 38 | SYY004161 11 30
SYY000330 4 9 I SYY000669 21 22 | 8YYD04162 10 31
3YY0046421 19 28 | 8YY(000662 22 6 I 8YY004163 11 27
SYY000424 15 17 | SYY00066% 23 45 | 8YY004168 11 49
SYY000424 16 22 I 8YY000676 18 8 I SYY004174 1 40
SYY000424 22 15 I SYYD00676 19 31 I 8YY004175 1 30
SYY000424 23 34 I SYY0O00755 10 15 I SYY004177 5 13
SYY000429 15 13 | | SYY004178 11 21
SYyoo0429 19 6 { 8YY001107 3 21 i 8YY004182 13 20
SYY000429 19 30 I SYY001156 19 13 | SYY004184 1 15
SYY000463 4 8 I 8YY001170 5 26 { 8YY004185 5. 37
SYY000463 5 31 { SYY001170 8 5 | 8YY004185 9 23
SYYDQ0464 4 14 | 8YY001170 9 6 I 8YY004186 5 17
SYY000465 12 4 I 8YY001170 10 10 { 8YY004190 2 30
SYY000472 1 24 [ 8YY001196 11 14 [ 8YY004192 1 4
SYY000474 1 31 f SYY001203 2 26 i SYY004193 2 9
3YY000474 10 22 | 8YY001222 5 30 I 8YY004198 12 22
SYY000474 12 18 i SYY001222 11 11 I 8YY004202 4 3
SYY000475 11 46 I 8SYY001227 3 32 I 8YY004203 10 29
SYY000478 2 4 [ 8YY001227 13 14 I 8YY004203 11 38
8YY00047% 1 41 I 8YY001228 13 12 I 8YY004206 3 7
SYY000482 3 18 I SYY001330 13 16 i 8YY004215 19 3
SYY000485 3 1 I SYY(01448 16 49 I 8YY004216 6 1
SYY000486 2 31 i SYY001457 7 15 t 8YY004219 15 27
sSYY000487 11 47 I 8YYD0145% 8 41 I 8YY004221 11 23
sSYYooo488 11 50 I 8YY001923 21 10 i 8YY004222 6 34
SYY000528 15 36 I 8YY001923 23 8 I 8YY004222 14 6
SYY000532 12 25 t I 8YY004224 6 25
SYyo00532 21 11 I 8YY002451 25 16 I 8YY004225 3 12



INDEX Page = 2

Parts Page Ref. Weight. Parts Page Ref. wWeight! Parts P%ge Rgf. Weight
No. NS. No. (g} NG, No. No. {g) | No. No. No. (g)
SYY(Q04226 8 12 syyggsgic 21 30 { 8YQ010073 21 18
SYYC04228 7 25 L 8YY006910 23 2¥ | SYO010073 22 4
3YY004229 2 18 t SY0010073 23 4%
SYY004230 13 5 3YYOQ7008 4 28 i sY0010108 21 27
SYTYOG4241 2 21 IYYNoTo0e 1o 3 I 8Y0010108 22 3
SYY(OG4243 2 18 SYY007302 g 24 I SY0010108 23 42
SYYC04248 3 4% SYY(Q7405 2 33 I sYp010112 22 11
SYY(G04248 12 1§ sYyoo7e0s iz 8 i SY0010112 23 30
sYyQ04312 2 7 © 8YY007808 10 13 i 8Y00101198 21 34
SYYC04313 5 35 P SYYOGT618 341 I 8Y0010119 23 33
SYYo04321 218 3YY0o07618 11 52 I SYD010120 21 31
SYYiQ4321 11 18 SYY007619 327 [ 8Y0010120 23 352
SYV(4352 1 7 SYY007621 1 38 | sY0o10261 21 28
SYY0(04352 9 12 I 8YYO0T621 2 12 | sY0Q10261 22 10
SYY0(C4352 12 38 I 8YY(307621 8 35 I 8YD0i0281 23 60
SYY004353 12 24 I 3YY007621 11 45 I §Y0010263 21 33
SYY004358 111 SYYO0T7650 12 18 i 8Y0010263 22 16
SYY{U4358 4 26 : i 8Y0010263 23 35
SYY004358 6 5 i 8YY008047 5 8 | 8Y0010263 23 54
SYY004358 3 7 i I 8Y0010264 21 2
3YY004412 7 24 { 8YY009104 1 | 8Y0010264 22 9
SYY004437 7 5 I SYY009121 2 35 i 8Y0010264 23 50
SYY(004440 3 10 | 8YY009142 5 43 I 8Y0010333 22 12
SYY004440 4 15 I SYY0081530 12 20 I 8Y0010333 23 31
3YY004440 11 9 i 8YY0($9208 2 24 I 8YG010410 22 17
SYY004440 19 11 { SYY009303 7 8 | 8Y0010410 23 36
SYY004440 21 15 i 8YYD09508 11 6 I 8Y0010529 21 40
SYY004440 23 13 i SYY00S8517 7 6 ! SY0010529 23 29
SYY004441 10 3 I 8YY(009624 8 25 | 8YD010564 21 45
SYY004445 1 3 | 8YY008736 22 1S { SY0010564 23 23
Syygo4445 12 37 [ 8YYD08736 23 38 I SY0010885 1 40
SYYO04445 21 18 ¢ 8YY(00e751 17 3 | 8Y0010885 23 29
SYY004445 23 16 [ 8YY0CS779 15 14 i 8Y0010812 21 40
SYYQ04471 15 35 I SYY008813 22 14 I 8Y0010%12 23 29
SYY004551 11 40 [ 8SYY009813 23 33 i
SYY004552 3 14 i 8YY(00S81i4 16 35 i SY00113G63 21 39
SYY009814 21 42 ! 8Y0011303 23 57
SYYOG3000 5§ 21 ¢ 8YY(00S814 23 58 i SY0011340 21 38
SYY(005004 11 3 | SYY009853 1 S I 5Y0011340 23 20
YYC05036 Je I SYY0O08853 3 40 | 8Y0011709 21 36
SYY005043 1 44 I 8YY008858 19 5 I 8Y0011709 23 17
SYYCO5047 10 28 I SYY00989%1 19 32 | SY0011987 21 41
SYY005070 5 22 i 8YY008900 5] 6 I 8Y0011987 23 58
SYY(0Q05076 1 28 1 SYY008900 15 31 [
SYvYGg05076 12 335 © 8SYY008%00 16 6 i 8Y0013218 21 20
SYY005345 5 2 PoSYY008937 21 32 |
SYY005550 g 16 ! 8YY(009837 23 53 i 8Yg020472 11 17
SYY005553 5 3 i 8YY009%48 18 7 | 8Y0020472 12 17
SYY005650 12 33 I 8YY008960 21 21
. 8YY008960 22 5 I SY0031111 3 5
SYY006004 4 30 I 8YY009960 23 44 i
SYY006638 65 24 ¢ 3YY008973 19 16 i SY0032421 1 27
SYY006038 7 10 : | 8§Y0032421 12 34
SYY(306305 21 23 [ sY0010021 23 48 i
SYY006305 23 18 I 8Y0010024 23 48 | 8Y0033939 21 286



INDEX Page

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. weight

No. No. No. {g) ! No. No. No. (g} | No. No. No. {g)
3Y0033%839 22 2 I SY0068087 11 29 I 8Y0068339 2 10
SY0033939 23 41 | SY0O068089 11 15 I 8Y0068341 12 31
I 8Y0068090 11 18 | SYpo068342 12 30
SY0034293 g 2 ! 8Y0068091 11 3 I 8Y0068343 12 29
SY0034406 5 23 | 8Y0068093 11 4 i SY0068344 12 28
I §Y00680%4 2 22 i 8Y0068345 10 25
sSY0037912 19 9 i SY0068098 11 33 I 8Y0068349 3 25
SY0037912z 22 21 I SY006809% 11 31 I 8Y0068350 3 20
SY0037912 23 40 I 8Y0068101 11 42 | SY0068351 3 26
SY0037916 25 9 I SY0O068103 11 44 I 5Y0068353 3 22
5Y0037943 25 11 I 8Y0068104 11 43 [ 8Y0068358 18 4
SY0037945 25 8 i SY0068105 11 48 ! 8Y0068358 18 22
| 8Y0068107 11 41 I 8Y0068359 18 5
SY0063008 15 5 | 8Y0068108 4 23 | 8Y0068359 18 23
i SY0068142 6 4 I SY0068375 24 4
SY0068003 1 37 | SY0068154 6 6 I 8Y0068403 3 23
SY0068006 2 2 I 8Y0068161 19 10 [ SY0068411 3 6
SY0068009 1 2 I 8Y0068162 6 2 I 8Y0068412 3 8
SY0068011 1 6 ! 8Y0068168 4 13 I 8Y0068413 3 g
SY0068013 1 12 I 8Y0068170 4 11 - 8Y0068471 13 19
SY0068014 1 14 | 8Y0068171 8 7 | 8Y0068480 12 11
SY0068019 1 18 | 8Y0068173 8 20 | 8Y0068481 12 14
SY0068021 1 25 | sY0068173 10 19 | 8Y0068482 12 10
SY0068027 2 20 | SY0068175 8 18 [ SYD068433 5 11
SY0068031 2 5 | 8Y0068176 8 14 I 8Y0068900 16 46
SY0068032 2 8 | SY0068198 10 33 | 8Y0068901 16 1
SY0068033 5 6 I sY0068210 10 9 I 8Y0068%02 15 6
5Y0068035 4 10 I SYD068214 4 21 | SY0068902 15 6
SY0068043 5 9 | 8Y0068215 4 22 | 8Y0068903 16 51
5Y0068047 4 2 I SY0068219 10 30 | SY0068904 16 50
8Y0068048 4 4 i 8Y0068220 10 34 I 8Y0068905 16 41
SY0068050 4 6 { 8Y0068221 10 32 [ SYO068906 16 10
SY0068054 5 38 [ 8Y0068222 g 10 | SY0068907 16 21
SY0068055 4 19 i SY0068223 9 13 I SY00683908 16 14
SY0068056 4 20 i 8Y0068224 9 15 I 8Y0068909 16 24
SY0068057 5 36 i 8Y0068227 2 23 I SY0068910 16 12
SY0068058 5 27 | 8Y0068228 10 35 I 8Y0068911 16 44
SY0068059 5 24 I 8Y0068234 3 15 I SY0068912 16 45
SY0068060 5 21 I 8Y0068235 3 17 I 8Y0068913 16 17
3Y0068066 10 7 ! SY0068244 3 3 I SY00689%14 15 24
sYo0e68068 10 11 I 8Y0068261 3 33 I 8Y0068914 16 42
SY0068069 - 10 12 | SY0068265 2 32 I SY0068915 16 13
SY0068073 10 18 I 8Y0068273 3 2 I SY0068916 16 18
sSY0068075 10 20 I SY0068276 5 16 I SY0068917 15 10
SY0068076 10 21 | 8Y0068277 12 15 i SY0068918 16 15
SY0068077 10 26 ! SY0068280 12 13 I 8Y0068920 15 21
sSY0068078 11 35 | 8Y0068281 12 12 | 8Y0068921 15 20
5Y0068078 10 24 ! SY0068289 12 36 | 8Y0068%22 15 18
SY0068079 11 34 { 8Y0068294 12 9 I 8Y0068923 15 23
SY0068079 12 6 I 8Y0068295 12 26 I SY0068924 16 48
sSYoo68080 10 27 | 8Y0068296 12 3 I 8Y0068925 16 3
SYo0068080 11 37 I 8Y0068298 12 23 I 8Y0068927 16 37
SY0068082 11 39 | 3Y0068303 12 1 I 8Y0068928 16 33
sSY0068083 11 20 I SY0068304 12 2 | SY0068929 16 34
sSY0068084 11 25 I SY0068307 1 32 | 8Y00683833 16 25

2
v



INDEX Page = 4
Parts Page Ref. Weight' Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g} No. Noc. No. (g) i No. No. No. (g}

SY00683834 17 2-1 SYD063060 6 16 I SY0069134 8 3
SYO068335 15 3 © SY0063063 6 18 ‘ SYOOGQlSS 8 g
SY0068936 15 12 I SYQ063064 6 17 I 8Y0069136 8 10
SY0068837 15 29 L 8Y0062065 5 4 [ SY00639137 8 29
SY0068339 16 16 1 8Y0069066 5 3 I SY0069138 8 16
SY0068842 16 47 SYQ068067 3 i I SY0069139 8 15
SYQOG68%53 22 i3 | SYD069068 g 1 I SY0065141 8 2
SY0068353 23 32 SYO068070 9 3 | 5Y0069142 8 22
SY0068957 22 1 [ SY0063071 g 5 i SY0069143 8 zZ7
3Y0068%62 19 7 . SY0063C76 9 7 I SY0C65144 8 30
SY00683974 10 37 SYD063CTT 4 18 ¢ 5Y0069145 g 28
SY0068%76 10 39 SY0063080 g 9 1 SY0069147 g 34

SY0063081 g 17 : SY0(069148 g8 33
SY0069004 1 36 | 8Y0063082 3 18 I SYD0639149 g8 31
SY0063007 1 45 ! 8Y0063083 3 18 i 8Y0069150 3 28
SYC06300% 1 42 1 SY0063084 3 20 [ 8Y0069152 8 389
SYG068610 2 17 ¢ 3Y(069085 g 21 I 3Y0068153 8 40
SYOGE3011 2 19 I 5Y0063086 9 22 ¢ SY0069154 8 24
3Y0069012 5 19 ! SYD06%087 2 28 I SY0069155 8 43
SY0063013 5 18 I 8Y(063088 2 25 I SYDO69156 8 46
SY0069G14 5 44 | SY00623088 1 21 I 8Y0069157 8 7
SY0063015 5 5 © SY0063090 1017 I 8Y0069158 4 24
SY0069017 4 5 i SY00639091 1 20 i 83Y0069161 7 19
SYG069020 4 1 I 8Y0063%092 1 18 | 5Y0069162 7 20
SY0068024 5 45 i SY0069093 3 4 i SYD069163 T 22
SY00638025 4 12 I 8Y0063094 3 37 I 8Y0069164 7 17
SY0G68030 11 28 { 5YB069095 3 38 I SY0069165 7 16
SY0068031 11 26 I SY0063086 5 29 i SY0069166 7 14
SY0069032 11 24 I SY0069097 3 35 [ 8Y0069167 7 11
3Y0065033 11 22 i SYD063098 5 7 I 8Y(0069168 7 4
SY0063034 11 2 i SY006908% 3 29 I 8Y0069170 7 3
SY0069035 11 53 i SY0069100 3 30 i SY0069171 7 1
SY00638036 11 1 I 8Y0069101 3 31 i SYD069172 7 2
SY0068G38 11 8 I 8Y0069102 2 34 | SY006%173 7 23
SY006903¢ 11 7 [ 8Y0069103 3 34 I SY0069174 3 28
SY00630406 11 3 ! SY0069104 2 27 I SYO069178 16 19
SY0063041 11 10 { 8Y0063105 2 28 I SY006%9184 13 18
SY00692042 11 2 I SYD069106 12 39 I SY0069201 24 1
SY0068044 & 31 1 SY0069107 12 21 I SY0069236 8 37
SY0069044 14 3 ! SY0063%112 12 7 I 8Y0069237 8 36
SY0063046 e 35 1 SYC069116 4 17 [ 3Y0068240 14 11
SY0069046 14 7 SY0063120 13 1 t SYG069241 14 13
SY0063047 6 29 ; SY06639121 13 2 I SY0069242 14 12
SYQ063049 4 16 ' SY0068122 13 4 ! SY006%243 14 14
SY0069050 6 26 I 8Y0069123 13 8 !
SYG069051 6 28 i 8Y0068124 13 9 i 8Y0077286 19 33
SY00693052 6 20 ! 8Y0089125 13 6 2
SY0063053 6 22 + 5Y0069126 13 10 I 5Y0085964 25 10
SY0069054 6 23 i SY006%127 13 13 i
SY0063054 7 9 f SY0069128 13 11 I 8Y00390320 5 33
SYD063055 6 7 . SYO006312¢ 2 14 [ SY00%0321 5 32
SY0063056 6 11 { SY0063130 2 15 f
SY0063057 6 12 I 8Y0069131 8 48 I 8Y0092232 21 44
SY0069058 6 13 ! 8Y0069132 8 1 I 5Y00%2232 23 22
SY006305% 6 14 i SY0069133 8 4 |



INDEX Page
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. {g) | No. No. No. (g} | No. No. No. (g}
SY0093059 1 35 i I SYY930054 19 2%
SY0093690 24 2 I §YY200021 16 8 | SYY930055 18 25
i 8YYy200022 15 11 i
sSY0084723 25 15 f i SYi066120 21 43
i 8YY210003 g 38 i SY1066120 23 21
SY0096340 22 20 i 1
5Y0096340 23 38 i 8YY220002 16 38 I 8Y1090163 21 30
SY(G0S6354 22 18 | [ SY1080163 23 51
SY0096354 23 37 i 8YY230003 15 g i
| I 8Y1081028 21 7
SY00989044 25 1 ! SYY240004 15 16 [ 8§Y1091028 23 5
SY0099051 25 6 i 8SYYZ240004 16 36 |
SY0099065 18 14 | 8YY240005 15 7 t 8Y1094010 21 5
SY0099066 18 13 | 8YY240006 16 26 { SY1084010 23 3
SY0099081 25 5 i i
SY0099094 25 4 i SYY260001 16 52 I 8Y1200003 21 35
SY0099095 25 7 I 8YY260002 16 4 I 8Y1200003 23 56
SY0089096 24 5 | 8YY260003 16 2 l
SY0099097 24 6 ! I 8SY1249118 21 37
SY0099099 24 7 I 8YY270007 16 20 f,8Y1249118 23 19
SY0099101 18 2 I 8YY270017 6 37 I 8Y1249119 21 37
5Y0089102 18 6 [ SYY270017 14 9 | SY1249119 23 18
SY0099103 18 10 | | 8Y1249120 21 37
SY0099104 18 11 I SYY290012 15 22 I 8Y1249120 23 19
SY0099104 18 21 I 8YY250012 16 11 | 8Y1249121 21 37
SY0099105 18 12 I SYY290013 16 5 ! 8Y1249121 23 19
SY0099106 18 15 I 8YY290014 15 28 I 8Y1249122 21 37
SY009%107 18 16 f I SY1249122 23 19
SY0099108 18 18 I 8YY300019 15 30 !
SY0099%108 18 19 i SYY300020 15 8 i SY2100081 4 33
SY0089%91106 18 17 i 8YY300021 15 19 i
SY0099111 16 31 I SYY300031 21 46 I 8Y2101451 22 22
SY0099112 16 32 I SYY300031 23 24 I 8Y2101451 23 61
SY0099113 16 29 [ SYY300033 21 47 |
SY0099114 16 30 I 8YY300033 23 25 i 8Y3001101 21 9
SY009%8115 16 28 I 8YY300044 5 12 I 8Y3001101 23 7
I 8YY300104 2 42 i
SYY100001 4 35 I { SY3020006 17 2-2
SYY100038 21 48 [ 8YY310084 10 14 i 8Y3020016 17 2-3
SYY100038 23 26 i 8YY310085 12 27 I SY3020026 10 1
! 8YY310086 3 24 I 8Y3020027 10 36
SYY110012 15 33 I SYY310087 4 7 i SY3020028 10 2
SYY110013 2 37 : I'8Y302002% 10 4
SYY110013 4 34 I SYY340017 16 ¥ i SY3020034 3 11
SYY110013 15 37 I SYY340018 15 25 I 8Y3020035 3 13
I SYY340018 16 43 I SY3020100 6 15
SYY120006 16 23 l I 8Y3420162 13 15
i 5YY350001 20 3 I SY3020107 10 16
SYY1600604 7 13 | ! 8Y3020108 10 38
SYY160007 19 36 | SYYS910004 18 26 I 8Y3020109 10 17
I 8YY910004 19 20 I 8Y3020110 3 18
SYY170005 2 41 ! SYY910005 19 23 |
! i 8Y3021009 19 24
SYY190036 1 28 I SYY911006 19 19 I SY3021010 19 26
SYY190063 2 39 ! I SY3021011 19 35

5



INDEX Page = 6

Parts Page Ref. Weight! Parts Page Ref. Weight| Parts Page Ref. Weight
No. No. No. (g} ¢ No. No. No. (g) | No. No. No. ()

sY3021012 19 27 | 8Y3028%813 23 2 i
sY30210i4 19 29 i 8Y3029930 23 1

SY3021018 21 17 i 8Y3029¢831 23 1 i
sy3021018 23 15 [ 8Y3029932 23 1 [
SY302101% 21 16 | 8Y3029933 23 1 l
SY3021018 23 14 i 8Y30293834 23 1 i
SY3021036 21 8 1 8Y3029935 21 1 |
SY3021036 23 6 | SY3029936 21 1 !
SY3021551 6 36 i SY3028837 21 1 [
SY3021561 14 8 I 8Y3029938 21 1 ?
SY3021552 4 27 P 8Y302883¢% 21 1 |
SY3021553 1 25 SY3029%46 21 2 f
SY3021354 4 29 i
SY3021562 i 39 3506704001 25 14 !
SY3021564 1 46 !
SY3021565 1 43 SYS603041 20 2 !
SY3021366 1 1 |
SY3021:867 1 8 _1 8Y9611043 19 25 I
SY3021568 1 18 [ 8YS6811643 20 5 |
S73021568 1 26 | SYS611071 20 4 !
8Y3021570 2 6 i

SY3021571 2 11 I 8SY9613163 17 1 !
SY3021572 12 32 i SY8613164 17 1 |
SY3021573 7 27 I 8Y9613165 17 1 |
5Y3021574 7T 12 ¢ SYS6131686 17 1 !
8Y3021575 15 1 | SYS9613167 17 1 !
SY3621577 19 12 ‘ |
SY3021578 18 2 i SY9620002 25 12 !
SY3021578 19 14 ¢ SYS8620003 25 2 !
SY3021580 18 15 i SYS9620007 25 13 [
SY3021581 15 286 [ 8YS620607 18 1 |
Sy3021583 20 1 I 8YS620668 18 24 |
SY3021586 2 36 i 8Y8620673 19 18 |
SY3021587 2 40 .+ 8Y9620675 19 21 [
SY3021580 18 1 i

SY3021800 15 15 |

SY3021601 15 32 i f
SY3021602 15 34 !

SY3021700 24 3 ?

S5Y3021701 21 51 : I
SY3021701 23 62 k i
SY3021702 21 14 i

SY3021702 23 12

3Y3027170 6 30 i
SY3027171 & 33 J
SY3027172 14 2 | |
SY3027173 14 5 i

SY3028030 3 42 !
8Y3028031 14 10 !

5Y3028110 5 3¢
SY3028111 14 1
SY3028913 21 3



VLS NI/ Warning labels .~ Warnschilder ./
Etiquettes d'avertissement /' Etiquetas de advertencia

28

&%/ Name of parts Size{mm) Code
= Label, elec. shock 35%118 | $38352-001
= R = 4 lang.
=A==
Label, operation %
Eng. 40X64 | S38349-001
R

D= 72I—7 —

Mark, injury 1152’68 S36924-001
e—L —>d

Mark, arrow 10X 30 S37058-001

T—AI—7

Mark, grounding p12 $37060-001






